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SUMMARY OF TEST RESULT

Report
FCC Rule IC Rule Description Limit Result | Remark
Section
3.1 15.247(a)(2) | A8.2(a) 6dB Bandwidth > 0.5MHz Pass -
3.1 - Gen 4.4.1 | 99% Bandwidth - Pass -
Output Power
3.2 15.247(b) A8.4 <30dBm Pass -
Measurement
3.3 15.247(d) A8.5 Frequency Band Edges | <20dBc Pass -
3.4 15.247(d) A8.5 Spurious Emission <20dBc Pass -
3.5 15.247(e) A8.2(b) Power Spectral Density | <8dBm Pass -
3.6 15.207 Gen 7.2.2 | AC Conducted Emission | Section 15.207(a) Pass -
Radiated Emissi FCC 47 CFR Part 15 Subpart C/
adiated Emission
3.7 15.247(d) A8.5 Section 15.209(a) &15.247(d) | Pass | -
15.203
3.8 A8.4 Antenna Requirement N/A Pass -
&15.247(b)
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1. GENERAL INFORMATION
1.1 Applicant

Company Name: MFOURTEL MEXICO S.A. DE C.V.
Address: Montecito 38, Piso 23, Oficina 15. Colonia Napoles. C.P. 03810 Mexico

1.2 Manufacturer

Company Name: CK Telecom Limited

Address: Technology Road.High-Tech Development Zone. Heyuan, Guangdong,P.R.China.
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1.3 Feature of Equipment Under Test

Product Feature & Specification
Equipment GSM/WCDMA MOBILE PHONE
Brand Name M4
Model Name M4 SS990
FCCID CLNSS990
Tx/Rx Frequency Range WLAN 802.11b/g/n ( 2400 MHz ~ 2483.5 MHz)
Number of Channels 802.11b/g/n: CHO1 CHO6  CH11
Carrier Frequency of Each Channel 802.11b/g/n: 2412MHz 2437MHz 2462MHz
Channel Spacing 802.11b/g/n: 5MHz
] 802.11b: 15.86 (dBm)
Maximum Output Power to Antenna 802.11g: 13.08 (dBm)
802.11n: 13.11 (dBm)
Antenna Type Fixed Internal Antenna
HW Version SLS-V1.0
SW Version M4TEL_SS990_S01_Ver200
. 802.11 b type of modulation: DSSS
Type of Modulation 802.11 g type of modulation: OFDM
802.11 n type of modulation: OFDM

Remark:

1. For other wireless features of this EUT, test report will be issued separately.

2. This test report recorded only product characteristics and test results Digital Transmission Systems (DTS).
3. The above EUT's information was declared by manufacturer. Please refer to the specifications or

user's manual for more detailed description
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1.4 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the following
standards:

e FCC Part 15 Subpart C §15.247
. FCC KDB Publication No. 558074 D01 DTS Measurement Guidance v02.
e ANSI| C63.4-2003

Remark:
1  All test items were verified and recorded according to the standards and without any deviation during the

test.

2  This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B, recorded in
a separate test report.
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2. Test Configuration of Equipment Under Test

2.1 RF Power

Preliminary tests were performed in different data rate and recorded the RF Output Power in the

following table:

2.4GHz 802.11b RF Power (dBm)
Channel Frequency At DSSS Data Rate
1 Mbps 2 Mbps 5.5 Mbps 11 Mbps
CH 01 2412 MHz 15.45 15.32 15.21 15.04
CH 06 2437 MHz 15.73 15.71 15.68 15.28
CH 11 2462 MHz 15.86 13.83 15.81 15.41
2.4GHz 802.11g RF Power (dBm)
At OFDM Data Rate
Channel Frequency
6 9 12 18 24 36 48 54
Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps
CHO1 2412MHz 12.65| 12.50 | 12.22 | 11.86| 11.63 | 11.35| 11.04| 10.75
CHO6 | 2437MHz 12.74 | 1271 | 1249 | 12.17 | 11.87 | 1147 | 11.18| 10.92
CH11 2462MHz 13.08 | 1293 | 12.77 | 12.56 | 12.13 | 11.69 | 1146 | 11.13
2.4GHz 802.11n RF Power (dBm)
Channel | Frequency ALOFDM Data Rate
MCSO | MCS1 | MCS2 | MCS3 | MCS4 [ MCS5 | MCS6 | MCS7
6.5Mbps | 13Mbps | 19.5Mbps | 26Mbps | 39Mbps | 52Mbps | 58.5Mbps | 65Mbps
CHO1 | 2412MHz 12.64 12.35 12.01 11.54 11.26 11.16 10.86 10.70
CHO6 | 2437MHz 12.87 12.54 12.28 11.83 11.41 11.27 11.12 10.97
CH11 | 2462MHz 13.11 12.78 12.43 12.11 11.81 11.52 11.37 11.08
Remark:
The EUT is programmed to transmit signal continuously for all testing.
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2.2 Test Modes

The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration operated in a
manner tended to maximize its emission characteristics in a typical application. Frequency range investigated:
conducted emission (150 kHz to 30 MHz), radiated emission (9 kHz to the 10th harmonic of the highest
fundamental frequency or to 40 GHz, whichever is lower).

Pre-scanned tests were conducted to determine the final configuration from all possible combinations.
The following tables are showing the test modes as the worst cases and recorded in this report.

Test Item

802.11b
(Modulation : DSSS)

802.11g
(Modulation : OFDM)

802.11n
(Modulation : OFDM)

Conducted TCs

Mode 1: 802.11b_CHO01_2412 MHz
Mode 2: 802.11b_CHO06_2437 MHz
Mode 3: 802.11b_CH11_2462 MHz

Mode 4: 802.11g_CHO1_2412 MHz
Mode 5: 802.11g_CHO06_2437 MHz
Mode 6: 802.11g_CH11_2462 MHz

Mode 7: 802.11n_CHO01_2412 MHz

Mode 8: 802.11n_CHO06_2437 MHz
Mode 9: 802.11n_CH11_2462 MHz

Test Cases
Radiated Mode 1: 802.11b_CHO1_ Mode 4 : 802.11g_CHO01_ Mode 7 : 802.11n_CHO01_
TCs 2412 MHz + Battery 2412 MHz + Battery 2412 MHz + Battery
Mode 2: 802.11b_CHO06_ Mode 5 : 802.11g_CHO06_ Mode 8 : 802.11n_CHO06_
2437 MHz + Battery 2437 MHz + Battery 2437 MHz + Battery
Mode 3: 802.11b_CH11_ Mode 6 : 802.11g_CH11_ Mode 9 : 802.11n_CH11_
2462 MHz + Battery 2462 MHz + Battery 2462 MHz + Battery
AC Mode 1 : GSM 850 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone +
SereliEEd Adapter+ Battery + GPS RX
Emission Mode 2: GSM 1900 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone+

Adapter+ Battery + GPS RX

Adapter+ Battery + GPS RX

Adapter+ Battery + GPS RX

Mode 3: WCDMA Band Il Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone +Earphone+

Mode 4: WCDMA Band V Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone +Earphone+
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2.3 Connection Diagram of Test System

Radiation Test
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3. Test Results
3.1 6dB and 99% Bandwidth Measurement

3.1.1 Limit of 6dB Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.

3.1.2 Measuring Instruments

See list of measuring instruments of this test report.

3.1.3 Test Procedures

The testing follows FCC KDB Publication No. 558074 D01 DTS Measurement Guidance v02.

Set resolution bandwidth (RBW) = 1-5 % of the emission bandwidth (EBW).

Set the video bandwidth (VBW) = 3 x RBW.

Detector = Peak.

Trace mode = max hold.

Sweep = auto couple.

Allow the trace to stabilize.

Measure the maximum width of the emission that is constrained by the frequencies associated
with the two outermost amplitude points (upper and lower) that are attenuated by 6 dB
relative to the maximum level measured in the fundamental emission. Compare the resultant
bandwidth with the RBW setting of the analyzer. Readjust RBW and repeat measurement as
needed until the RBW/EBW ratio is 1-5 %.

i O I

3.1.4 Test Setup

0000

@
2

EUT Spectrum Analyzer

Page 11 of 102 Version:1.0



IAC Report No.:20130118FCC-C

3.1.5 Test Result of 6dB Bandwidth

Test Mode : Mode 1, 2, 3 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel| Frequency 802.}1b 6<_jB B_an_dwidth Pass/Fail
(MHz) 6dB Bandwidth (MHz) Min. Limit (MHz)
01 2412 10.36 0.5 Pass
06 2437 10.32 0.5 Pass
11 2462 10.28 0.5 Pass
Mode 1: 6 dB Bandwidth Plot on 802.11b Channel 01
20- f_‘.’f‘fs-"_‘tm 1. dB — : - - nds - - i
Canter 412 GH=z 2 MHz/ Span 20 MH=z
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Mode 2 : 6 dB Bandwidth Plot on 802.11b Channel 06

® *RBW 300 kHz Marker
*WBW 1 MH=z

Ref 20 dBm *Att 30 dB *SWT 2.5 ma

zo0 Offget 1.% dB

10 . . A rrq ks Ex

Pl e
7
v ke

50

- &0

10

Center 2.437 GH:z 2 MHz/ Span 20 MHz

Mode 3 : 6 dB Bandwidth Plot on 802.11b Channel 11

® *REW 300 kHz Marker 1
“VEW 1 MHZ

Ref 20 dBm *Att 30 dB *SWT 2.5 ms

20 Offget 1.% dB

10 \J\ VW

Y -
B ¢

=80

Center 2.462 GHz 2 MH=z/ Span 20 MHE=z
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Test Mode : Mode 4, 5, 6 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel| Frequency 802.;19 6<_jB B_an_dwidth B RNl
(MHz) 6dB Bandwidth (MHz) Min. Limit (MHz)
01 2412 16.76 0.5 Pass
06 2437 16.84 0.5 Pass
11 2462 16.68 0.5 Pass

Mode 4 : 6 dB Bandwidth Plot on 802.11g Channel 01

® REW 300 kH=z
VEW 1 MHz

Ref 20 dBm Att i0 de SWT 2.5 ma

20 Cffget 1.% 4B

Center 2.412 GHz 2 MHz/ Span 20 MH=z
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Mode 5: 6 dB Bandwidth Plot on 802.11g Channel 06

Ref 20 dBm

*RBW 300 kH=

*WBW 1

*Att 30 d4dB *SWT 2.5

MHEZ

ma

zo0 COffeet 1.

10

,_/VV'\,

50

- &0

70

80

Center 2.437 GHz

2 MHz/

Span 20 MH=z

Mode 6 : 6 dB Bandwidth Plot on 802.11g Channel 11

Ref 20 dBm

*RBW 3
*WBW 1

*Att 30 4B *SWT 2.5

00 kH=
MHZ

ma

20 Offget 1.% 4dB
-0
L_70

Center 2.462 GHz

Span 20 MH=z
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Test Mode : Mode 7, 8, 9 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel| Frequency 802.;1n 6<_jB B_an_dwidth B RNl
(MHz) 6dB Bandwidth (MHz) Min. Limit (MHz)
01 2412 17.92 0.5 Pass
06 2437 17.88 0.5 Pass
11 2462 17.88 0.5 Pass
Mode 7 : 6 dB Bandwidth Plot on 802.11n Channel 01
@
20 (.‘.;f eL 1 4B — : : T - n (53
Center 2.412 GHz 2 MHz/ Span 20 MH=z
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Mode 8 : 6 dB Bandwidth Plot on 802.11n Channel 06

® *REW 300 kHz
*VEW 1 MHz

Ref 20 dBm *Att 30 4B *SWT 2.5 ma

zo0 Offget 1.% 4B

10

P ENTe P —

-a0

&0

0

-80

Center 2.437 GHz <2 MHz/ Span 20 MH=z

Mode 9 : 6 dB Bandwidth Plot on 802.11n Channel 11

® *RBW 300 kH=z
*VBW 1 MHz

Ref 20 dBm *Att 30 dB *SWT 2.5 ma

zo Offget 1.% dB

10

; *"f\mm,\/\f\wwﬂ\ﬁ | e

-a0

&0

0

-80

Center 2.4¢2 GHz < MHzZ/ Span 20 MH=z
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3.1.6 Test Result of 99% Occupied Bandwidth

Test Mode : Mode 1, 2, 3 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel| Freauency 802.11b Pass/Fail
(MHz) 99% Occupied Bandwidth (MHz)
01 2412 11.96 Pass
06 2437 11.96 Pass
11 2462 11.96 Pass

Mode 1 : 99% Occupied Bandwidth Plot on 802.11b Channel 01

® REW 300 kH=z
VEW 1 MHz

Ref 20 JdBm Attt i0 de SWT 2.5 ma
z0 Offger 1.% dB BlW 11k 2¢ i
L 40¢ i
Hals040y
.. o
20 J//J \'\W
30
S0
&0
b7
a0
Center 2.412 GH= 2 MHz/ Span 20 MH=z
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Mode 2 : 99% Occupied Bandwidth Plot on 802.11b Channel 06

® *RBW 300 kHz M
*WBW 1 MH=z

Ref 20 dBm *Att 30 d4dB *SWT 2.5 ma

z0 Offget 1.% 4B

R
|/

&0

70

-80

Center 2.437 GHz Z MHz/ Span 20 MH=z

Mode 3 : 99% Occupied Bandwidth Plot on 802.11b Channel 11

® *REW 300 kH=z
*VEW 1 MHz

Ref 20 dBm *Att 30 d4dB *SWT 2.5 ma

20 Offket 1.% dB Bw 11} 9600 :] 10 MEz

P 1 G v
| i

&0

70

-80

Center 2.462 GHz 2 MHzZ/ Span 20 MH=z
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Test Mode : Mode 4, 5, 6 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel| Freauency ezl Pass/Fail
(MHz) 99% Occupied Bandwidth (MHz)
01 2412 18.04 Pass
06 2437 18.04 Pass
11 2462 18.04 Pass

Mode 4 : 99% Occupied Bandwidth Plot on 802.11g Channel 01

® REW 300 kH=z
VEW 1 MHz

Ref 20 <Bm Att 30 dB SWT 2.5 ms

20 Cffzet 1. dB BW 1504 |

=3

Ao

Center 2.412 GHz 2 MHz/ Span 20 MH=z
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Mode 5 : 99% Occupied Bandwidth Plot on 802.11g Channel 06

@

Mode 6 : 99% Occupied Bandwidth Plot on 802.11g Channel 11

@

*RBW 300 kHz
*VBW 1 MHz

Ref 20 dBm *Att 30 4B *SWT 2.5 ma

20 COffzet 1.5 4B

1o

Lf10

20

-0

F—-4a0

-0

-0

L_70

-80

Center 2.437 GHz

Rat 20 cBm

*RBW 300 kH=
*WBW 1 MH=z

*Att 30 dB *EWT 2.5 m=a

Span 20 MH=z

20 Cffzet 1.

10

dB

JpJ\JAf

40

-0

L0

=80

Canter 2Z.462 GHz

Span 20 MH=z
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Test Mode : Mode 7, 8, 9 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel| Freauency ol Pass/Fail
(MHz) 99% Occupied Bandwidth (MHz)
01 2412 17.92 Pass
06 2437 17.96 Pass
11 2462 17.92 Pass

Mode 7 : 99% Occupied Bandwidth Plot on 802.11n Channel 01

® REW 300 kH=z
VEW 1 MHz

Ref 20 dBm Attt 30 dB SWT 2.5 ma

20 Cffzet 1. dB EW 17k 322 |

-0

a0

Center 2.412 GHz 2 MHz/ Span 20 MH=z
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Mode 8 : 99% Occupied Bandwidth Plot on 802.11n Channel 06

® *REW 300 kH=z
*VBW 1 MHzZ

Ref 20 dBm *Att 30 4B *SWT 2.5 ma

20 Cffzet 1.

10

-a0

&0

0

-80

Center 2.437 GHz 2 MH=z/ Span 20 MH=z

Mode 9 : 99% Occupied Bandwidth Plot on 802.11n Channel 11

® *REW 300 kH=z
*VBW 1 MHzZ

Ref 20 dBm *Att 30 4 *SWT 2.5 ms
20 Offget 1.% 4B
10 -
xS | Temy
-0
—20
30
40
50
&0
L_ 70
a0
Center 2.462 GHz 2 MHz/ Span 20 MH=z
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3.2 Output Power Measurement

3.2.1 Limit of Output Power
For systems using digital modulation in the 2400-2483.5MHz and 5725-5850MHz, the limit for peak
output power is 30dBm. If transmitting antenna of directional gain greater than 6dBi are used the peak
output power from the intentional radiator shall be reduced below the above stated value by the amount in
dB that the directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has

to be reduced by 1dB for every 3dB that the directional gain of the antenna exceeds 6dBi.

3.2.2 Measuring Instruments

See list of measuring instruments of this test report.

3.2.3 Test Procedures

1. The testing follows FCC KDB Publication No. 558074 D01 DTS Meas Guidance v02.
2. The RF output of EUT was connected to the power meter by a low loss cable.

3. Measure the power by power meter with peak power sensor.

3.2.4 Test Setup

g @ | Power Sensar ‘=3
ul | focu =
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3.2.5 Test Result of Output Power

Channel Frequency 802.11b Max. Limits Pass/Fail
(MHz) Measured Output Power (dBm) (dBm)
01 2412 15.45 30 Pass
06 2437 15.73 30 Pass
11 2462 15.86 30 Pass
Channel Frequency 802.11g Max. Limits Pass/Fail
(MHz) Measured Output Power (dBm) (dBm)
01 2412 12.65 30 Pass
06 2437 12.74 30 Pass
11 2462 13.08 30 Pass
rarel Frequency 802.11n Max. Limits Pass/Fail
(MHz) Measured Output Power (dBm) (dBm)
01 2412 12.64 30 Pass
06 2437 12.87 30 Pass
11 2462 13.11 30 Pass
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3.3 Band Edges Measurement

3.3.1 Limit of Band Edges

In any 100 kHz bandwidth outside the intentional radiation frequency band, the radio frequency power
shall be at least 20 dB below the highest level of the radiated power. If the output power of this device

was measured by power meter, the attenuation under this paragraph shall be 30 dB instead of 20 dB.

3.3.2 Measuring Instruments

See list of measuring instruments of this test report.
3.3.3 Test Procedures

1. The testing follows the guidelines in ANSI C63.4-2003 and FCC KDB Publication No. 558074 D01
DTS Meas Guidance v02.

2. Conducted emission test: Set RBW = 100 kHz, Video bandwidth (VBW) > 300 kHz. Band edge
emissions must be at least 20 dB below the highest emission level within the authorized band as
measured with a 100 kHz RBW. Note: If the output power of this device was measured by power
meter, the attenuation under this paragraph shall be 30 dB instead of 20 dB.

3. §15.247(d) specifies that in any 100 kHz bandwidth outside of the authorized frequency band, the
power shall be attenuated according to the following conditions: If the peak output power procedure is
used to measure the fundamental emission power to demonstrate compliance to 15.247(b)(3)
requirements, then the peak conducted output power measured within any 100 kHz outside the
authorized frequency band shall be attenuated by at least 20dB relative to the maximum measured
in-band peak PSD level.

4. Radiated emission test: Apply to band edge emissions that fall in the restricted bands listed in FCC
Section 15.205. The maximum permitted average field strength is listed in FCC Section 15.209. A
pre-amp is necessary for this measurement. For measurements peak radiated emission above 1 GHz,
set RBW = 1MHz, VBW = 1MHz, Sweep=Auto. For measurements average radiated emission above
1 GHz, set RBW = 1MHz, VBW = 10Hz, Sweep=Auto. If the emission is pulsed, modify the unit for
continuous operation; use the settings shown above, then correct the reading by subtracting the
peak-average correction factor, derived from the appropriate duty cycle calculation as in FCC Section
15.35(b) and (c)

Page 26 of 102 Version:1.0



IAC Report No.:20130118FCC-C

3.3.4 Test Setup

Radiated Band Edges

x
1
[
b

lm oo dm

Antenna hast
Dvipol= or Homn
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Antennz height c=n
S — - b= movead fom 1m to "j o
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4m_ Antenna znd
Bl o

turntzbls distancs

n e

| [ Fa 11y 5o Mered Grousd Plas e TO Comroller
hT:::;E = Te Feceiver
Conducted Band Edges
0000
©
o3
EUT Spectrum Analyzer
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3.3.5 Test Result of Radiated Band Edges

Test Band : 802.11b
Test Channel 01
Frequency Level Over Limit Read |Antenna| Cable | Preamp
Limit Line Level Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB
2.39(802.11b) 61.83 | -12.17 74 51.34 275 | 6.99 24 Peak | Vertical
2.39(802.11b) 4294 | -11.06 54 32.45 275 | 6.99 24 | Average | Vertical
2.39(802.11b) 62.53 | -11.47 74 52.04 275 | 6.99 24 Peak |Horizontal
2.39(802.11b) 42.03 | -11.97 54 31.54 275 | 6.99 24 | Average |Horizontal
Test Band : 802.11b
Test Channel 11
Frequency Level Over Limit Read |[Antenna| Cable | Preamp
Limit Line Level Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB
2.4835(802.11b) 60.93 | -13.07 74 49.65 27.6 7.68 24 Peak Vertical
2.4835(802.11b) 4256 | -11.44 54 31.28 27.6 7.68 24 Average | Vertical
2.4835(802.11b) 59.9 -14.1 74 48.62 27.6 7.68 24 Peak |Horizontal
2.4835(802.11b) 4182 | -12.18 54 30.54 27.6 7.68 24 Average | Horizontal
Page 28 of 102 Version:1.0
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Test Band : 802.11¢g
Test Channel 01
Frequency Level Over Limit Read |Antenna| Cable | Preamp
Limit Line Level Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB
2.3875(802.119g) 65.32 -8.68 74 54.83 27.5 6.99 24 Peak Vertical
2.3879(802.119g) 48.3 -5.7 54 37.81 27.5 6.99 24 Average | Vertical
2.3872(802.119g) 65.41 -8.59 74 54.92 275 6.99 24 Peak |Horizontal
2.3874(802.119g) 47.82 -6.18 54 37.33 27.5 6.99 24 Average | Horizontal
Test Band : 802.11¢g
Test Channel 11
Frequency Level Over Limit Read |Antenna| Cable | Preamp
Limit Line Level | Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB
2.4835(802.119g) 62.35 | -11.65 74 51.07 27.6 7.68 24 Peak Vertical
2.4836(802.119g) 45.89 -8.11 54 34.61 27.6 7.68 24 Average | Vertical
2.4838(802.119g) 64.02 -9.98 74 52.74 27.6 7.68 24 Peak |Horizontal
2.4838(802.119g) 43.96 | -10.04 54 32.68 27.6 7.68 24 Average | Horizontal
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Test Band : 802.11n
Test Channel 01

Frequency Level Over Limit Read |Antenna| Cable | Preamp
Limit Line Level | Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB

2.3884(802.11n 64.88 -9.12 74 54.39 275 6.99 24 Peak Vertical

2.3878(802.11n 66.26 -7.74 74 55.77 27.5 6.99 24 Peak |Horizontal

( )

2.3878(802.11n) | 45.14 | -8.86 54 3465 | 275 | 6.99 | 24 |Average| Vertical
( )
( )

2.3879(802.11n 46.83 =117 54 36.34 27.5 6.99 24 Average | Horizontal

Test Band : 802.11n
Test Channel 11

Frequency Level Over Limit Read |Antenna| Cable | Preamp
Limit Line Level | Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB

2.4835(802.11n) 62.66 | -11.34 74 51.38 276 | 7.68 24 Peak | Vertical

2.4836(802.11n) | 4563 | -8.37 54 34.35 276 | 7.68 24 | Average | Vertical

2.4835(802.11n) | 6563 | -8.37 74 54.35 276 | 7.68 24 Peak | Horizontal

(
(
(
(

2.4835(802.11n) 47.06 -6.94 54 35.78 27.6 7.68 24 Average | Horizontal
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3.3.6 Test Result of Conducted Band Edges
Test Mode : Mode 1 and 3 Temperature : 23°C"26°C
Test Band : 802.11b Relative Humidity : |35%~60%
Test Channel : 01 and 11 Test Engineer : Hogan He

@

Low Band Edge Plot on 802.11b Channel 01

Ref 20 dBm

*RBW 100 kH=
*WBW 300 kHz

*Att 30 4B *SWT 2.5 ma

20 Offgpet 1.% 4B

10

-10

—20

30

40

‘M\J
-co0
L0
&80
Center 2.4 GHz 2 MHz/ Span 20 MH=z

High Band Edge Plot on 802.11b Channel 11

Ref 20 dBm

*FBW 100 kH=
*WBW 300 kHz

*Att 30 d4dB *SWT 2.5 ma

zo0 Offget 1.% 4B

10

10

L a0 b oA Ak,

w0 et [ N pan N
=]
kL]

-80

Center 2.4835 GHz 2 MHz/ Span 20 MH=z
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Test Mode : Mode 4 and 6 Temperature : 23C726°C
Test Band : 802.11g Relative Humidity : 35%~60%
Test Channel : |01 and 11 Test Engineer : Hogan He
Low Band Edge Plot on 802.11g Channel 01
® *RBW 100 kH=
*VBW 300 kHz = -37.03 dBm
Ret 20 dBm Att a0 4de *EWT 2.5 ma
20 offget 1.% 4B
10 n
30
S0
an
Center 2.4 GHz 2 MHzZ/ Span 20 MHz
High Band Edge Plot on 802.11g Channel 11
® *RBW 100 kH=
*WBW 300 kH=z
Ret 20 dBm Att a0 4de *EWT 2.5 ma
20 Cffget 1.% 4B
10 n

‘N\vmr\hnljlﬂ n

&0

0

-80

“\.J\n'"\

WINPT N

Center 2.4835 GHz

2 MHz/

Span 20 MH=z
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Test Mode : Mode 7 and 9 Temperature : 23C726°C
Test Band : 802.11n Relative Humidity : 35%~60%
Test Channel : |01 and 11 Test Engineer : Hogan He
Low Band Edge Plot on 802.11n Channel 01
® *RBW 100 kH=
*WBW 300 kHz
Reat 20 dBm *Att 30 de *EWT 2.5 ma
20 COffzet 1.5 4B
10 I.'.’
i - B /\W ,\W
L a0 M .A‘Ah\nf"’/
s Mg ATV
-0
L_ 70
Center 2.4 GHz 2 MHz/ Span 20 MH=z
High Band Edge Plot on 802.11n Channel 11
® *RBW 100 kH=
*VWBW 300 kHz = -39.83 dBm
Ret 20 dBm *Att a0 4de *EWT 2.5 ma
20 offget 1.% 4B
10 n
30
WWWWMW
S0
an
Center 2.4835 GHz 2 MHzZ/ Span 20 MHz
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3.3.7 Spurious Emission Measurement
3.3.8 Limit of Spurious Emission Measurement

All harmonics/spurs must be at least 20 dB down from the highest emission level within the authorized
band.

3.3.9 Measuring Instruments

See list of measuring instruments of this test report.

3.3.10 Test Procedure

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.
2. Set RBW = 100 kHz, Video bandwidth (VBW) = RBW, scan up through 10th harmonic. All

harmonics/spurs must be at least 20 dB down from the highest emission level within the authorized
band as measured with a 100 kHz RBW.

3.3.11 Test Setup

| 0000
[ e
X R

EUT Spectrum Analyzer
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3.3.12 Test Result

Test Mode : Mode 1 Temperature : 23°C"26°C
Test Band : 802.11b Relative Humidity : |35%~60%
Test Channel : |01 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

Ref 21.5 dBm

“RBW 100 kHz
“VBW 300 kHz
*Att 30 dB SWT 300 ms

Marker 1 [T1 ]
-47.02 dBm
1.657560000 GHz

-10.

[20~ Offset 1.5

aB

=

--10.

LVL

D1 -16.

-20

23 dBm

--30

--60

I-70

Start 30 MHz

297 MHz/

Stop 3 GHz

Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

Ref 21.5 dBm

“RBW 100 kHz
*VBW 300 kHz
*Att 30 dB SWT 2.4 s

Marker 1 [T1 ]
-40.60 dBm
24 .520000000 GHz

20~ Offset 1.

10

aB

-—-10.

LVL

D1 -16.
--20

¥ dBm

--30

UMM
Wy o)

--60

=70

Start 1 GHz

2.4 GHz/

Stop 25 GHz
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Test Mode : Mode 2 Temperature : 23°C"26°C
Test Band : 802.11b Relative Humidity : |35%~60%
Test Channel : |06 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -46 .95 dBm
Ref 21.5 dBm *Att 30 dB SWT 300 ms 1.384320000 GHz

20— Offset—1I: aB

0.

LVL

——10

D1 -16.87 dBm

-—20.

--30

WW P AR WWWWWW A AR

--60

—=70

Start 30 MHz 297 MHz/ Stop 3 GHz

Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -40.98 dBm
Ref 21.5 dBm *Att 30 dB SWT 2.4 s 24 _.520000000 GHz

20— Offpet 15 dB

-10

-0

LVL

—-10

D1 -16./16 dBm
~-20

--30

--60

Start 1 GHz 2.4 GHz/ Stop 25 GHz
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Test Mode : Mode 3 Temperature : 23°C"26°C
Test Band : 802.11b Relative Humidity : |35%~60%
Test Channel : |11 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

*RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -46.37 dBm

Ref 21.5 dBm “Att 30 dB SWT 300 ms 2.792460000 GHz
20— Offpet 15 dB i
~10

1 P

MAXH
-0

LVL

--10

D1 -15.8 dBm

~—20.

1
gAMb A i I A A MMWJ L/\»MM

--60

L-70

Start 30 MHz 297 MHz/ Stop 3 GHz

Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

“RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -40.73 dBm
Ref 21.5 dBm *Att 30 dB SWT 2.4 s 24.184000000 GHz
0~ OTTSET 1 a5 1
10
1 PK]
IMAXH|
o
LvL
-10
D1 -16.24 dBm
—20
--30
1
| —40 m
%BJMWWWMWWW
-—60
-70
Start 1 GHz 2.4 GHz/ Stop 25 GHz
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Test Mode : Mode 4 Temperature : 23°C"26°C
Test Band : 802.11g Relative Humidity : |35%~60%
Test Channel : |01 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

*RBW 100 kHz Marker 1 [T1 7]
*VBW 300 kHz -46 .52 dBm
Ref 21.5 dBm “Att 30 dB SWT 300 ms 677.460000000 MHz

20— Offset 15 4B

0
LVL

-—-10.

D1 -18.82 dBm

20

| -40

50

-—60.

—-70

Start 30 MHz 297 MHz/ Stop 3 GHz

Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -41.00 dBm
Ref 21.5 dBm *Att 30 dB SWT 2.4 s 24 .568000000 GHz
20— Offget1- aB i
[ B ]
10
1 P
IMAXH|
=e
LvL
-10
50 D1 -18.i82 dBm
--30
1
kﬁh{JLvﬂku)w»ulk,,“uAJwixJuJvArqn»wwtnbanhﬁ~*vJvANN’N}
--60.
--70
Start 1 GHz 2.4 GHz/ Stop 25 GHz
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Test Mode : Mode 5 Temperature : 23°C"26°C
Test Band : 802.11g Relative Humidity : |35%~60%
Test Channel : |06 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47 .37 dBm
Ref 21.5 dBm *Att 30 dB SWT 300 ms 1.473420000 GHz

20— Offget 15 dB

-10

Lo

LVL

—-10

D1 -18./46 dBm

——20.

—-30

|40

—-60

-—70

Start 30 MHz 297 MHz/ Stop 3 GHz

Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -40.58 dBm
Ref 21.5 dBm “Att 30 dB SWT 2.4 s 23.992000000 GHz
20— Offpet I aB i
-10
1 P
IMAXH
Lo
LVL
--10
—Te) D1 -18.46 dBm
--30
1
e Y
'\,WN\,JWJJM)VV
WY WU P IO oY Wit
--60
-—70
Start 1 GHz 2.4 GHz/ Stop 25 GHz
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Test Mode : Mode 6 Temperature : 23°C"26°C
Test Band : 802.11g Relative Humidity : |35%~60%
Test Channel : |11 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

*RBW 100 kHz Marker 1 [T1 7]

*VBW 300 kHz -46 .67 dBm
Ref 21.5 dBm “Att 30 dB SWT 300 ms 1.241760000 GHz
20— Offset I-5 UB
10
1 PK]
MAXH|
0
LVL
—-10
D1 -17.P2 dBm
-—-20.
-—30.

| -40

WWMMW Aot WW«:‘J LA«/W\W

-70

Start 30 MHz 297 MHz/ Stop 3 GHz

Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

“RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -40.99 dBm
Ref 21.5 dBm *Att 30 dB SWT 2.4 s 24.040000000 GHz
20~ Offset 1% dB 1
10
1 PK
[MAXH|
-0
LVL
—10
D1 -18.R9 dBm
—20
-—30.
1
-—40
s IV WY WY TRV PR SRS PV ERVAR W
-—60.
~—70
Start 1 GHz 2.4 GHz/ Stop 25 GHz

Page 40 of 102 Version:1.0



IAC Report No.:20130118FCC-C

3.4 Power Spectral Density Measurement

3.4.1 Limit of Power Spectral Density
The peak power spectral density shall not be greater than 8dBm in any 3 kHz band at any time interval of

continuous transmission.

3.4.2 Measuring Instruments

See list of measuring instruments of this test report.

3.4.3 Test Procedures

1. The test follows FCC KDB Publication No. 558074 D01 DTS Meas Guidance v02.

2. Use this procedure when the maximum peak conducted output power in the fundamental
emission is used to demonstrate compliance.

3. Set the span to 1.5 times the DTS channel bandwidth.
4. Set the RBW 2= 3 kHz.

5. Set the VBW 2 3 x RBW.

6. Detector = peak.

7. Sweep time = auto couple

8. Trace mode = max hold.

9. Allow trace to fully stabilize.

1

0. Use the peak marker function to determine the maximum amplitude level.

3.4.4 Test Setup

| 0000
[ e
eI

EUT Spectrum Analyzer

Page 41 of 102 Version:1.0



IAC Report No.:20130118FCC-C
3.4.5 Test Result of Power Spectral Density
Test Mode : Mode 1, 2, 3 Temperature : 23°C726°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
el Frequency 802.11b Max. Limits Bl
(MHz) Measured PSD (dBm) (dBm)
01 2412 -6.42 8 Pass
06 2437 -6.75 8 Pass
11 2462 -6.10 8 Pass
Mode 1 : PSD Plot on 802.11b Channel 01
®
\'_0- t_‘.ffs;:tm 1. B - - : —
1
o | bt | PP Al
A W\Lu‘{\‘
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Mode 2 : PSD Plot on 802.11b Channel 06

® *REW 3 kH
*VEW 10 kHz

Ref 10 dBm *Att 30 4B SWT 1.7%

10 Offget 1.% 4B

_I__U mmml " LT T
1 J/—IW »ﬁd‘ﬂk/f W Ao

L_z0 'V \
3
an

S0

&0

- 70

-80

a0

Center 2.437 GHz 1.85 MH=z/

Mode 3 : PSD Plot on 802.11b Channel 11

® *RBEW 3 kH
*VBW 10 kHz

Ref 10 dBm *Att 30 d4dB SWT 1.7%

z

-]

Span 15.5 MH=z

10 Offget 1.% 4B

== | Wu.hhﬁﬂ'\l .qu.uu

-a0

&0

Center 2.462 GHz 1.55 MH=z/

Span 15.5

MH=z
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Test Mode : Mode 4, 5, 6 Temperature : 23C"26°C
Test Engineer : |Hogan He Relative Humidity : |35%~60%
rarel Frequency 802.119g Max. Limits Ee |
(MHz) Measured PSD (dBm) (dBm)
01 2412 -11.02 8 Pass
06 2437 -10.42 8 Pass
1" 2462 -10.09 8 Pass
Mode 4 : PSD Plot on 802.11g Channel 01
@
10 Off r Lm- 1 — : : - -
mll 1 T
.y | L
i ,‘f L\Hﬂ
'J_cuLc: 2.412 2.514 MH=z/ Span 25.14 MH=z
Page 44 of 102 Version:1.0



IAC

Report No.:20130118FCC-C

Mode 5 : PSD Plot on 802.11g Channel 06

*RBW 3 kH=z

*WBW 10 kH=z
Ref 10 dBm *Att 30 4B SWT 3 =
10 Offset 1.% dB
ES
L *
L [Pl ‘J'“”Rh!“““““w"““’““”" el
—_— -H lt
L_a0 III’F \
L_=o f/ﬂ \
&0
70
80
-90
Center 2.437 GHz 2.688 MEz/ Span 26.88 MH=z
Mode 6 : PSD Plot on 802.11g Channel 11
*REW 3 kHz
*WEW 10 kH=z
Ref 10 dBm *Att 30 4B SWT 2.8 =
10 Cffset 1.5 4B
ES

B [tsach W“ﬂk

L0

-0

=80

Center 2.462 GHz 2.514 MH=z/ Span 25.14 MH=z
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Test Mode : Mode 7, 8, 9 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Crer] Frequency 802.11n Max. Limits Ee |
(MHz) Measured PSD (dBm) (dBm)
01 2412 -11.45 8 Pass
06 2437 -10.42 8 Pass
11 2462 -9.92 8 Pass
Mode 7 : PSD Plot on 802.11n Channel 01
®
0 Off eL 4B : -
=3 |
e | h
Cex;Le: 2.412 GEz Z2.686 MHz/ Span 246.88 MHz
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Mode 8 : PSD Plot on 802.11n Channel 06

® *RBEW 3 kHz
*VBW 10 kHz

Ref 10 dBm *Att 30 4B SWT 3 =
10 Coffget 1.% 4B
EN
]
== | , -
N T T
—_— -H lt
L_an III’F \
L_=o /ﬂ \
oy TN
&0
70
80
-90
Center 2.437 GHz 2.688 MEz/ Span 26.88 MH=z
Mode 9 : PSD Plot on 802.11n Channel 11
® *RBW 3 kHz
*WBW 10 kH=z
Ref 10 dBEm *Att 30 4B SWT 3 =
10 Offget 1.% 4B
Ex

),

70

80

a0

Center 2.462 GHz 2.688 MEz/ Span 26,688 MHz
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3.5 AC Conducted Emission Measurement

3.5.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies within the

band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBuV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2 Measuring Instruments

See list of measuring instruments of this test report.

3.5.3 Test Procedures

1. The testing follows the guidelines in ANSI C63.4-2003.
2. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at least

80 centimeters from any other grounded conducting surface.

3. Connect EUT to the power mains through a line impedance stabilization network (LISN).

4. All the support units are connecting to the other LISN.

5. The LISN provides 50 ohm coupling impedance for the measuring instrument.

6. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

7. Both sides of AC line were checked for maximum conducted interference.

8. The frequency range from 150 kHz to 30 MHz was searched.

9. Set the test-receiver system to Peak Detect Function and specified bandwidth (RBW=9kHz and
VBW=30kHz) with Maximum Hold Mode for QP limit measurement.

10.Set the test-receiver system to Average Detect Function and specified bandwidth (RBW=9kHz and
VBW=30kHz) with Maximum Hold Mode for QP limit measurement.
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3.5.4 Test Setup

Reference Plane "
\‘(z
Test Becetver /,
:" A0em
[2dEu™] EUT ) =,{:
KX I:TI:|E1|JL ALoad [] T

- OO0 | L1 N
/
N \ [

x\ LISN@ H 09 LISN
i K4<
LISN
Ground Plane
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3.5.5 Test Result of AC Conducted Emission

Test Voltage:120V/60Hz

Test mode 1: GSM 850 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone +
Adapter+ Battery + GPS RX +Neutral

Lewvel (dBu
80 (dBuv)

FCCPART 15 C QP CE

FCCPART 15C AV CE
] 54

40

0 0.150.2 0.5 1 2 5 10 20 30

Frequency {MHz)

ite . 966 CHAMEER
Condition : FCC PART 15 C QP CE ENV218 NEW NEUTERAL
: EBWS 000K H= VEW: S0 000EH= 5WT Auta
et : phone
mode s gsmB50 idle+ht link-+anfi ink+bt
memo : earphona+adapter
LISN Limit Owver &-Pos T-Pos

Freg Pol-Phase Level Factor Line Limit Remark
MH= dBu¥ dB dBu¥ db ch dey
1 0.15 MEUTEREAL 46.18 9.21 B65.91 -19.73 104 0 Feak
2 0.43 MEUTRAL 45.33 9.82 57.24 -11.91 104 0 Feak
3 0.55 NEUTEAL 45.55 9.77 56.00 -10.45 104 0 Feak
4 4.57 NEUTRAL 37.81 9.66 46.00 -5.19 104 0 Average
5 4.57 NEUTRAL 46.18 9.66 56.00 -9.82 104 0 Peak
3] 4.57 NEUTRAL 39.86 9.66 56.00 -16.14 104 o Qp
7 4.85 WEUTEAL 35.09 9.67 46.00 -10.91 104 0 Average
g 4.85 MEUTRAL 35.09 9.67 46.00 -10.91 104 0 Average
9 4.85 MEUTRAL 46.33 9.67 56.00 -9.687 104 0 Feak
10 4.85 MEUTRAL 39.05 9.67 56.00 -16.95 104 o Qp
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Test mode 1: GSM 850 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone +
Adapter+ Battery + GPS RX +Line

Lewvel (dBu
80 {dBuV)

\ FCC PART 15 £ OP CE

FCCPART 15 C AV CE

40

0 0.150.2 0.5 1 2 5 10 20 30

Frequency {(MHz)

Site . 966 CHAMEEER
Condition : FOZ PART 15 C QF CE ENV216 NEW LINE
: REW:2.000EH= VEW:50.000EHs SWT . Anto
eut : phone
mode s gsmBS0 idle+bt link-+aifl Lind+bt
memo : earphone+adapter
LIEHN Limit ver  A-Pos T-Pos

Freq Pol-Phase Level Factor Line Limit Remark
MH= dBuV db dBuW dB cm deg

1 0.15 LINE 45.78 9.36 BB.00 -19.Z2 104 0 Peak

2 0.29 LINE 40.83 9.65 60.46 -19.63 104 0 Peak

3 0.45 LINE 42.33 9.668 56.85 -14.52 104 0 Peak

4 0.553 LINE 42.16 9.668 56.00 -13.854 104 0 Peak

5 1.37 LINE 40.98 9.67 5b6.00 -15.02 104 0 Peak

] 4.93 LINE 43.31 9.69 5p0.00 -12.69 104 0 Peak
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Test mode 2: GSM 1900 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone+
Adapter+ Battery + GPS RX + Neutral

Lewvel (dBul
80 (dBuV)
\ FCC PART 15 ¢ QP CE
2 f
1 B
3 4
40 ]
0 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site . 966 CHAMEBER

Condition : FOC PART 15 C QF CE ENWV216 NEW NEUTRAL
: EEW:9 000K H= VEW. 30 000EH= SWT :Auto
et : phons
maode gsml 200 idle+bt Link-+anfl link+bt
THETND : garphone+adapter
LISH Limit Over A-Pos  T-Pas

Fregq Pol~-Phase Level Factor Line Limit Remark
MH= dBuV dB dBuV db cm deg

1 0.358 NEUTRAL 43.27 9.86 56.30 -15.03 104 0 Peak

2 0.49 NEUTRAL 45.03 9.76 56.10 -10.07 104 0 Peak

3 1.44 WEUTRAL 40.719 9.60 56.00 -15.21 104 0 Peak

4 2.11 HMEUTRAL 40.81 9.53 56.00 -15.19 104 0 Peak

] 4.72 NEUTEAL 34.57 9.66 46.00 -11.43 104 0 Average

] 4,72 MEUTEAL 4b .04 9.66 56.00 -9.96 104 0 Peak

7 4.72 NEUTRAL 37.85 9.66 56.00 -18.15 104 o Qp

g 5.14 NEUTEAL 45.67 9.67 60.00 -14.33 104 0 Peak
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Test mode 2: GSM 1900 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone+
Adapter+ Battery + GPS RX + Line

Level (dBu
80 {dBuv})

FCCPART 15 C QP CE

2

40 4

0 0.150.2 0.5 1 2 5 10 20 3o

Frequency {MHz)

Site 958 CHAMEER
Condition : FOO PART 15 C QF CE ENV218 NEW LINE
: EEW:2 000KH= VEW:50 000K H= 5W T Auta
ent : phone
mode s gsml 200 idle+bi nderwdfl link+bi
memo : earphone+adapter
LISH Limit Over A-Pos TrPos

Fregq Pol-Phase Level Factor Line Limit Remark
MH= dBuV db dBuV db cm deg

1 0.15 LINE 45.83 9.36 bBb.0O0 -20.17 104 0 Peak

2 0.44 LINE 42.39 9.67 57.07 -14.68 104 0 Peak

3 0.53 LINE 42.15 89.658 5B.00 -13.85 104 0 FPeak

4 1.37 LINE 38.64 9.67 56.00 -17.36 104 0 Peak

= 2.12 LINE 349.88 9.64 56.00 -16.12 104 0 Peak

& 4,95 LINE 43.06 89.69 5B.00 -12.94 104 0 FPeak

Page 53 of 102 Version:1.0



IAC

Report No.:20130118FCC-C

Test mode 3: WCDMA Band Il Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone

+Earphone+ Adapter+ Battery + GPS RX +Neutral

Lewel (dBu
80 (dBuV)

FCCPART 15 C QP CE

\1359

FCC PART 15 C AV CE

10
40 ‘Hﬁ
0 0.150.2 0.5 1 2 5 10 20 30
Frequency {(MHz)
Site - 955 CHAMEER
Condition : FCC PART 15 C QP CE ENV216 HEW NEUTRAL
- REW-% 000K H= WVEW .30 000EH=z SWT Auta
aut : phone
mode swidma hand 1T idle+ht link-+anfl link+ht
Ao : emrphone+adapter
LIZHM Limit Owver A-Pos TrPos
Freq Pol-Phase Level Factor Line Limit Remark
MH= dBu¥ dB dBuW dB cm degy
1 0.47 NEUTRAL 46 .40 9.79 5R.58 -10.18 104 0 Peak
2 0.49 NEUTRAL J6.14 9.77 46.14 -10.00 104 0 Average
3 0.49 NEUTRAL 46,30 9.77 5hR.14 -9.84 104 0 Peak
4 0.49 NEUTRAL 39.95 9.77 56.14 -16.19 104 0 QF
5 0.55 NEUTRAL 34.91 9.77 4p.00 -11.09 104 0 Average
=) 0.55 MEUTRAL 46,17 9.77 56.00 -9.83 104 0 Pealk
7 0.55 NEUTRAL 39.r5 9.77 5R.00 -1m.35 104 0 QF
8 0.63 NEUTRAL 45.07% 9.77 56.00 -10.493 104 0 Peak
9 2.27 NEUTRAL 41.85 9.54 G56.00 -14.15 104 0 Peak
10 4.80 NEUTEAL 45.83 9.66 56.00 -10.17 104 0 Peak
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Test mode 3: WCDMA Band Il Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone
+Earphone+ Adapter+ Battery + GPS RX +Line

Lewvel {(dBuV)

80

\1

FCCPART 15 C QP CE

FCCPART 15 C AV CE

5 A6
40 3 4
0 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
fite . 266 CHAMEEE.
Condition : FOC PART 15 < QP CE ENV218 NEW LINE
- REW-2 000K H= VEW-30 000K H= 5'W T Auta
eut : phone
mode  wedmaband 1T idle+bt link-+wifi link-+ht
memo : earphone+adapter
LIZH Limit Over A-Pos T-Pos
Freg Pol-Phase Level Factor Line Limit Remazrk
MH= dBuV db dBuV dB =i} deyg

1 0.45 LINE 42 .26 .68 GAR.89 -14.83 104 0 Peak

2 D.68 LINE 40,39 9.70 GH6.00 -15.81 104 0 Peak

3 1.40 LINE 39.77 .67 GR.00 -16.23 104 0 Peak

4 2.10 LINE 39.17 9.64 GLB6.00 -16.83 104 0 Peak

5 4.60 LINE 42.61 9.69 GLH6.00 -13.39 104 0 Peak

=} 4.93 LINE 42.83 9.69 G&A.00 -13.17 104 0 Peak
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Test mode 4: WCDMA Band V Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone
+Earphone+ Adapter+ Battery + GPS RX +Neutral

Level (dBu
80 {dBuv)

i/

FCCPART 15 C QP CE

FCCPART 15 C AV CE

4R 7 |
’”pw :
40
0 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : 966 CHAMEER
Condition : FCC PART 15 C QF CE EHNV21s NEW HEUTEAL
: EBW:S 000 Hz WBW 30 000EHz 5WT Auto
ent : phone
mode  wedmaband Voidletbt link-rwifi link-+ht
Memo : garphone+adapter
LISHN Limit ver A-Pos T-Pos
Freq Pol-Fhase Level Factor Line Limit Remark
MH= dBuW db dBuW db ol deg
1 0.46 WEUTRAL 45,93 9.79 G56.63 -10.70 104 0 Peak
2 0.56 WEUTRAL J6.92 9.77 46.00 -9.08 104 0 Averayge
3 0.56 WEUTRAL 36.92 9.77 4e.00 -9.08 104 0 Average
4 0.56 WEUTRAL 46,34 9.77 S6.00 -9.66 104 0 Peak
5 0.56 WEUTRAL 40.87 9.77 56.00 -15.13 104 o gp
[ 0.60 WEUTRAL 45 .63 9.77 S6.00 -10.37 104 0 Peak
7 0.68 WNEUTRAL 44 .52 9.78 56.00 -11.38 104 0 Peak
=i 2.11 WEUTRAL 42 .21 9.53 G56.00 -13.79 104 0 Peak
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Test mode 4: WCDMA Band V Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone
+Earphone+ Adapter+ Battery + GPS RX +Line

Lewvel (dBu
30 {dBuVv)

FCCPART 15 C QP CE

FCCPART 15 CAVCE

7

40 4—35
0 0.150.2 0.5 1 2 5 10 20 30
Fredquency (MHz)
Site - 966 CHAMEEE.
Candition : FOC PART 15 C QF CE ENV216 HEW LINE
: REWQ 000K H=z VEW-20 000K = SWT . Auato
ent : phone
mode  :wedmaband Voidle+ht link-aifi link+ht
memo : earphone+adapter
LISM Limit Owver A-Pos T-Pos
Freq Pol-Phase Level Factor Line Limit Remark
MH= dBuV db dBuV db cm deyg
1 0.15 LINE 45.13 9.36 B5.96 -20.83 104 0 Peak
2 0.45 LIME 42.43 9.67 56.93 -14.50 104 0 Peak
3 0.53 LIME 42.29 9.68 GS6.00 -13.71 104 0 Peak
4 2.12 LINHE 38.53 9.64 56.00 -17.47 104 0 Peak
5 2.79 LINE 3B8.68 9.66 56.00 -17.32 104 0 Peak
2] 4.82 LINE 43.43 9.69 GLR.00 -12.57% 104 0 Peak
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3.6 Radiated Emission Measurement

3.6.1 Limit of Radiated Emission

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious must be at
least 20 dB below the highest emission level within the authorized band. If the output power of this device was
measured by spectrum analyzer, the attenuation under this paragraph shall be 30 dB instead of 20 dB. In

addition, radiated emissions which fall in the restricted bands must also comply with the FCC section 15.209

limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30 -88 100 3
88 - 216 150 3
216 - 960 200 3
Above 960 500 3

3.6.2 Measuring Instruments

See list of measuring instruments of this test report.

3.6.3 Test Procedures

1. The testing follows the guidelines in FCC KDB Publication No. 558074 D01 DTS Measurement
Guidance v02.

2. Use the following spectrum analyzer settings:
(1) Span = wide enough to fully capture the emission being measured; RBW =1 MHz for f > 1

GHz, 100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak; Trace =
max hold.
(2) Above 18 GHz shall be extrapolated to the specified distance using an extrapolation factor
of 20 dB/decade from 3m to 1m.
Distance extrapolation factor = 20 log (specific distance [3m] / test distance [1m]) (dB)

3. Follow the guidelines in ANSI C63.4-2003 with respect to maximizing the emission by rotating
the EUT, measuring the emission for three EUT orthogonal planes, and adjusting the
measurement antenna height and polarization. A pre-amp and a high pass filter are used for

this test in order to get the good signal level.
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3.6.4 Test Setup

9kHz~30MHz
R Jm -
Wom-Comdhacind EUT
Tabils L 1 &
B80ecm lm
% Fully Soldered Ground Plane TO Controller
Test ToReceir & —
Fecaiver
30MHz~1GHz
J -
. y
Imtod4m
il v ] ]:I

Antennz height can be
moved from 1m to4m,

—_ Antennz znd turntzblz
distznce 3m 7

Kon-Conductad
Tabls | ———
Blcm

TO Controller
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Above 1GHz

-x
9
!i

X

lm e dm

Arntenna Mast

— Dripole or Horn
Antenny
Antenng he :?.I e
) b moved fom 1= w0
— 4o Antemng End "‘) —
I Elom rzeniable distance
3mOrlm P—Irj—_l

| Pully Saldered Ground Flan e TO Conoreller
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3.6.5 Radiated Emission Measurement Results (9kHz ~ 30MHz)

Test Engineer : |Hogan. He Temperature : 23C"26°C
Relative Humidity : |35%~60%
Frequency Reading Factor(dB) Result Limit Margin -
Polarization
(MHz) (dBu V/m) Corr. (dBu V/m) (dBu V/m) (dB)
1.079 2597 14.89 40.86 62.97 -22.11 Horizontal
1.079 26.08 14.89 40.97 62.97 -22.00 Vertical
Notes:

1 > No emission found between lowest internal or generated frequency to 30MHz.
2 > Laboratory's Information :
Prepared By : Accurate Technology Co., Ltd
Address: F1, Bldg. A, Changyuan New Meterial Port, Keyuan Rd., Science & Industry Park
Nanshan District, Shenzhen 518057, P.R. China

Company Registration Number : 752051
Date of Receipt : 2013.01.22
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Radiated Emission Plot between 9 kHz ~ 30MHz (Horizontal)
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Radiated Emission Plot between 9 kHz ~ 30MHz (Vertical)
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3.6.6 Radiated Emission Measurement Results (30MHz-18GHz)

Test Channel : 01 Test Mode Mode 1
Test Band : 802.11b Test Engineer : |Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Level (dBuW/m)
[111]

FCC CLASS C

A
50 !
|

0 30 50 100 200 500 1000

Frequency (MHz)
Site : 966 CHAMEER

Condition : FOC CL&SE C 3m 2011 HL562 VERTICAL
: EBW 120 000EH=z VEW:300 000KH=z 53T :Anta

ent : GSM MOBILE PHONE
mode :ECHI
eIt :
Antenna Limit Over  A-<Pos  T-Pos
Freq Paol~Phase Level Factor Line Limit Remark
MH= dBuV.-m dBsm dBuV.m dB om deyg
1 34.88 VERTICAL 29.91 16.66 40.00 -10.09 200 0 Peak
2 38.458 VERTICAL 25.99 14.70 40.00 -14.01 200 0 Peak
3 g5.90 VERTICAL 14.51 g.54 40.00 -25.49 200 0 Peak
4 141.33 VERTICAL 18.76 7.95 43.50 -24.74 200 0 Peak
5 225.31 VERTICAL 16.18 8.46 46.00 -29.82 200 0 Peak
3] 520.89 VERTICAL 19.68 15.78 46.00 -26.32 200 0 Peak
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Radiated Emission 1GHz-18GHz Vertical

Level {dBuv/im)

100

FCC CLASS CPK

g FCCCLASS C AV

50

1000

Site 1966 CHAMEER

1500

2000

Condition : FCC CLASS C PE 3m HFR08 VERTICAL
: BEW:1000 000K H= WEW: 1000 000K = 3%WT duto

5000
Frequency (MHz)

10000 13000

et :i35M MOEILE PHONE
mode :WIFI E CHL
mema :
Antenna Limit Cver A-Pos T-Pos
Freg Pol-Phase Level Factor Line Limit Remark
MH= dBEuV. m dE-m dBuV.-m dE cm deg
1 1746,90 VERTICAL 37.52 Z26.00 74.00 -36.45 200 0 Peak
2 2414.67 VERTICAL 55.22 27.60 74,00 -18.78 200 0 Pealk
3 3495.69 VERTICAL 41,50 30.70 74.00 -32.50 200 0 Peak
4 4815.02 VERTICAL 46,24 32.31 74.00 -27.76 200 0 Peak
5 9366.58 VERTICAL 50.458 36.86 74.00 -23.52 200 0 Pealk
G 11012.25 VERTICAL 52,66 3V.71 74,00 -21.34 200 0 Peak
Remark: Marker #2 is Fundamental signal which can be ignored
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Radiated Emission 30MHz-1GHz Horizontal

Level (dBuW//m)

100

FCC CLASS C
-
50 {
|
A
23 4
0 30 50 100 200 500 1000
Frequency {MHz)
Zite ;266 CHAMEER
Condition : FCC CLASS C 3m 2011 HLS62 HORIZONT AL
: EBW: 120 000EH=z VEW 300000 Hz SWT:duto
eut - G5M MOBILE PHOWE
mode :BCHI
paqichaain] H
Antenna Limit Owver A-Pos T-Pas
Fregq Fol-Phase Level Factor Line Limit Remark
MH= dBuV.-m dBm dBuV-m dB cm deyg
1 34.88 HORIZOWTAL 18.21 1b.66 40.00 -21.79 200 0 Peak
2 80.22 HORIZOWTAL 15.085 5.62 43.50 -28.42 200 0 Peak
3 94.76 HORIZONTAL 15.51 B.72 43.50 -27.99 200 0 Peak
4 187 .75 HORIZONWNTAL 14.38 7.41 43.50 -29.12 200 0 Peak
5 468.858 HORIZOWTAL 15.32 14.90 46.00 -27.68 200 0 Peak
B 935.71 HORIZOWTAL 19.04 15.99 45.00 -Z26.96 200 0 Peak
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Radiated Emission 1GHz-18GHz Horizontal

Level {dBuvim})

100
FCC CLASS CPK
P FCC CLASS C AV
5
50 i
3
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 956 CHAMEER
Condition : FCC CLASS C PE Sm HF204 HORIZONTAL
: REW:1000 000K H= VEW:1000.000EH=z SWT :Auto
et : GSM MOEILE PHONE
mode  : WIFIE CHI
IMermo M
Antenna Limit Over A-Pos T-FPaos
Freq Pol~-Fhase Level Factor Line Limit Remark
MH= dBuV. m dE-m dBu¥V.m db cm deg

1 1629.83 HORIZONTAL 36.92 25.47 74.00 -37.08 200 0 Peak

2 2414 .67 HORIZONTAL 54.64 27.60 74.00 -19.36 200 0 Peak

3 3435.59 HORIZOMNTAL 41.89 30.50 74.00 -32.11 200 0 Peak

4 4818.02 HORIZONTAL 46.33 32.31 74.00 -27.67 200 0 Peak

5 787525 HORIZOMNTAL 45.10 35.53 74.00 -25.490 200 0 Peak

B 9530.43 HORIZOWTAL G50.08 37.01 74.00 -23.92 200 0 Peak

Remark: Marker #2 is Fundamental signal which can be ignored
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Test Channel : 06 Test Mode Mode 2
Test Band : 802.11b Test Engineer : Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Level (dBuWim)

100

FCC CLUASS C
.
50 !
|
2z ]
3 4
0 30 50 100 200 500 1000
Frequency (MHz)
Site : 9858 CHAMEER
Condition : FCC CLASE C 3m 2011 HL562 YERTICAL
: FEW:120 000K H= VEW 500.000EH H= 5WT Auta
et :i35M MOEILE PHOHE
mode ;B CH&
Meo H
Antenna Limit Over A-Pos T-Pos
Freq Pol-Phase Lewvel Factor Line Limit Remark
MH= dBEuV.m dE-m dBuV.m db cm deg
1 35.00 VERTICAL 29.96 16.58 40.00 -10.04 200 0 Peak
2 47.16 VERTICAL 21.93 9.68 40.00 -185.07 200 0 Peak
3 85.90 VERTICAL 13.86 8.54 40.00 -26.14 200 0 Peak
4 155.91 VERTICAL 13.53 7042 43.50 -29.97 200 0 Peak
5 520.89 VERTICAL 20.53 15.78 46.00 -25.47 200 0 Peak
4] 614.21 VERTICAL 21.62 17.25 46.00 -24.38 200 0 Peak
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Radiated Emission 1GHz-18GHz Vertical

Level (dBuvin)

100
FCC CLASS C PK
FCC CLASS C AV
7
50 i
3
1
l:'1IIII.'II.'I 1500 2000 5000 10000 18000
Frequency (MHz)
Jite : Sed CHAMEER.
Condition : FCC CLASS C PE Sm HF?08 YERETICAL
: REW: 1000 000K s VB 1000000z 3%WT Auto
ent : GSM MOEILE PHONE
mode WIFIE CHE
1Tt .
Antenna Limit Over A-Pos TrPaos
Freg Pol-Phase Level Factor Line Limit Remark
MH= dBuV.m dB-m dBuV.m dB om deg

1 1910.65 VERTICAL 37.63 2Z6.75 74.00 -36.37 200 0 Peak

2 2435.70 VERTICAL 29,17 27.82 74.00 -14.83 200 0 Peak

3 3969.77 VERTICAL 42,69 31.57 74.00 -31.31 200 0 Peak

4 4874.04 VERTICAL 45.91 32.43 74.00 -28.09 200 0 Peak

5 7920.91 VERTICAL 48.37 35.52 74.00 -25.63 200 0 Peak

B 9981.53 VERTICAL 50.99 37.10 74.00 -23.01 200 0 Peak

Remark: Marker #2 is Fundamental signal which can be ignored
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Radiated Emission 30MHz-1GHz Horizontal

Lewel (dBuVim)

100
FCC CLUASS C
s
50 :
|
] B
0 30 50 100 200 500 1000
Frequency (MHz)
Site . 966 CHAMEER.
Condition : FCC CLASS C 3m 2011 HL562 HORIZONTAL
- REW:120 000KH= VBW:300 000K s SWT Auto
et : GSM MOBILE PHONE
made 1B CH&
mermo B
Antenna Limit Over A-Fos T Pos
Fregq Pol<Phase Level Factor Line Limit Remark
MH= dBuW. m dBE-m dBuV.m db cm deg
1 31.40 HORIZOWTAL Z0.58 183.41 40.00 -19.42 200 0 Peak
2 90.54 HORIZOMTAL 15.51 8.63 43.50 -27.99 200 0 Peak
3 109.41 HORIZOWTAL 14.23 9.10 43.50 -Z29.27 200 0 Peak
4 175.65 HORIZOWTAL 13.14 7.74 43.50 -30.36 200 0 Peak
5 219.84 HORIZONTAL 14.20 8.22 46.00 -31.80 200 0 Peak
& 776.88 HORIZOWTAL 22.87 19.32 46.00 -23.13 200 0 Peak
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Radiated Emission 1GHz-18GHz Horizontal

Lewvel (dBuVim)

100
FCC CLASS CPK
2
FCC CLASS C AV
7
50 1 5
3
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site :Re0 CHAMEBER
Condition : FCC CLASS © PE Sm HF?08 HORIZONTAL
: FEW:1000. 000K H= WESW: 1000 000K H= SWT duta
et 1 i35M MOEBILE PHONE
mode - WIFI E CH&
Memo :
Antenna Limit Over A<Pos  T-Pos
Freg Pol.-Phase Level Factor Line Limit Remark
MH= dBuV.-m dB-m dBu¥.-m db om deg

1 1634.54 HORIZONTAL 37.02 25.47 74.00 -36.98 200 0 Peak

2 2435.70 HORIZOWTAL 59.17 2¥.62 74.00 -14.83 200 0 Peak

3 4121.77 HORIZOWTAL 43.51 31.57 74.00 -30.49 200 0 Peak

4 4874.04 HORIZOWTAL 46.66 32.43 74.00 -27.34 200 0 Peak

5 7519.35 HORIZOWTAL 47.90 35.60 74.00 -26.10 200 0 Peak

B 89981.53 HORIZOWTAL 50.99 37.10 74.00 -23.01 200 0 Peak

Remark: Marker #2 is Fundamental signal which can be ignored
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Test Channel : 11 Test Mode Mode 3
Test Band : 802.11b Test Engineer : Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Level {dBuvinm)

100
FCC CLASS C
50 |
I
1
G
348
0 30 50 100 200 500 1000
Frequency (MHz)
Site : 48 CHAMEER
Condition : FOC CLASS C 3m 2011 HL562 VERTICAL
: EEW:120.000EH= VEW.300.000EH=z SWT :4uto
eut - GSM MOBILE PHONE
mode  :BCHIL
e H
Antenna Limit rver  AsPos  ToPos
Freq Pol-Phase Level Factor Line Limit Remark
MH= dBu'.-m dB-m dBuW.m db cm deg
1 33.92 VERTICAL 30.39 17.08 40.00 -9.61 200 0 Peak
2 85.90 VERTICAL 13.92 8.54 40.00 -26.08 200 0 Peak
3 175.65 VERTICAL 14.93 7.74 43.50 -28.57 200 0 Peak
4 183.84 VERTICAL 14.72 7.64 43.50 -28.78 200 0 Peak
5 225.31 VEETICAL 15.75 8.48 46.00 -30.25 200 0 Peak
] 485.61 VERTICAL 18.89 15.25 4p.00 -27.11 200 0 Peak
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Radiated Emission 1GHz-18GHz Vertical

Lewvel (dBuV/m)

100
FCC CLASS CPK
FCC CLASS C AV
G
50 1
3
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Iite : S6a CHAMEER
Condition : FCC CLASS C PE 3m HF908 YERTICAL
: REW:1000.000EH= VEW: 1000 000KH= 3WT 4uto
et 1 iG5M MOEILE PHONE
mode :WIFI B CHI11
sy yalng :
Antenna Limit ver  A-Pos  ToPos
Freg Pol-Phase Level Factor Line Limit Remark
MH= dBuV.-m dB-m dBuV.-m db =l dey

1 1490.14 VERTICAL 36.89 24,90 7F4.00 -37.11 200 0 Peak

2 2464.02 VERTICAL 67.28 27.66 74.00 -6.72 200 0 Peak

3 3556.84 VERTICAL 41,65 30,79 74.00 -32.35 200 0 Peak

4 4930.72 VERTICAL 47.00 32.55 74.00 -27.00 200 0 Pealk

5 7875.25 VERTICAL 48.84 35.53 74.00 -25.18 200 0 Peak

f 9981.53 VERTICAL 51.01 37.10 74.00 -22.99 200 0 Peak

Remark: Marker #2 is Fundamental signal which can be ignored
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Radiated Emission 30MHz-1GHz Horizontal

100

Level {dBuV//m)

FCC CLASS C
:
50 ]
| |
ki
1 4
2 3
0 30 50 100 200 500 1000
Frequency (MHz)
Site - 966 CHAMEBER
Condition : FOC CLASS C 3m 2011 HLS62 HORIZONTAL
- BEW:120 000K He VEW:300 000KHz SWT duta
eut : G5M MOEILE PHONE
mode B CHILL
emo :
Antenna Limit ver  A<Pos TrPos
Freq Pol-Fhase Level Factor Line Limit Remark
MH= dBuV.m dB-m dBuV.-m db cm dergy
1 37.81 HORIZONTAL 18.83 15.09 40.00 -Z1.17 200 0 Peak
2 9Z2.46 HORIZONTAL 15.64 §.67 43.50 -27.856 200 0 Peak
3 175.65 HORIZONTAL 17.65 7.74  43.50 -25.85 200 0 Peak
4 187.75 HORIZONTAL 18.84 7.41 43.50 -24.66 200 0 Peak
5 260.14 HORIZOWTAL 17.54 89.72 46.00 -28.46 200 0 Peak
b 774,16 HORIZOWTAL Z3.31 19.27 46.00 -22.89 200 0 Peak
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Radiated Emission 1GHz-18GHz Horizontal

Lewvel {(dBuVim)

100

FCC CLASS CPK

FCC CLASS C AV

50 5 fi
T2 t
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 956 CHAMEER
Condition : FOC CLASS C PE 3m HF908 HORIZONTAL
: REW:1000 000K Hz VEW:1000.000KHz ST duto
et : GSM MCEILE PHONE
mode  :WIFLECHIL
e M
Antenna Limit ver A-Pos ToPos
Freg Paol~-FPhase Level Factor Line Limit Remark
MH= dBuV.m dB-m dBuV.-m db cm deg
1 1834.88 HORIZOMTAL 38.42 Z6.38 74.00 -35.58 200 0 Peak
2 2047 .90 HORIZOWTAL 38.68 27.1p 74.00 -35.32 200 0 Pe=ak
3 2464 .02 HORIZONTAL 66.59 27.66 74.00 -7.41 200 0 Peak
4 3526.13 HORIZOWTAL 41.26 30.75 74.00 -32.74 200 0 Peak
5 4930.72 HORIZOWNTAL 45.99 32.55 74.00 -28.01 200 0 Peak
B 7305.12 HORIZOWTAL 47.75 35.41 74.00 -26.25 200 0 Peak
Remark: Marker #3 is Fundamental signal which can be ignored
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Test Channel : 01 Test Mode Mode 4
Test Band : 802.11¢g Test Engineer : Guo-Zheng Li
Radiated Emission 30MHz-1GHz Vertical
Level {dBuVim)
100
FCCCLASSCr
50 !
I |
1
i
f
T
0 30 50 100 200 500 1000
Frequency (MHz)
Site 955 CHAMEEER
Condition : FCC CLASS C S3m 2011 HL582 VERTICAL
: REW:120 000EHz VEW:300 000EHz SWT:duto
et : GSM MOEILE PHONE
mode -G CH1
IeImo N
Antenna Limit Owver A-Pos T Pos
Freg Pol-Phase Level Factor Line Limit Femark
MH= dBuV. m dE-m dBuV.-m dB om deg
1 33.80 VERTICAL 30.23 17.1e 40.00 -9.77 200 0 Peak
2 44,12 VERTICAL 24.04 11.44 40.00 -15.96 200 0 Peak
3 136.46 VERTICAL 13.10 8.23 43.50 -30.40 200 0 Peak
4 155.91 WERTICAL 13.51 7.42 43.50 -29.99 200 0 Peak
5 190.41 VERTICAL 15.34 7.25 43.50 -28.16 200 0 Peak
4] 526.40 VERTICAL 20.94 15.85 46.00 -25.06 200 0 Peak
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Report No.:20130118FCC-C

Radiated Emission 1GHz-18GHz Vertical

Lewvel (dBuVim)

100
FCC CLASS CPK
4 . FCCCLASS CAV
50
3
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site 88 CHAMEEER
Condition : FCC CLASS C PE 3m HF08 VERTICAL
- EEW1000 000KH= VEW:1000 000EH= SWT . duto
eut :GEM MOEILE PHONE
mode :WIFI G CH1
ITeIts B
Antenna Limit Owver A-Pos TAPos
Freg Pol-Phase Level Factor Line Limit Remark
MH= dBuV.-m dB-m dBuV.-m db om deg
1 1978.08 WERTICAL 38.29 27.03 74.00 -35.71 200 0 Peak
2 2464 .02 VERTICAL 63.61 27.66 74.00 -10.39 200 0 Peak
3 3475.54 VERETICAL 42.05 30.65 74.00 -31.95 200 0 Peak
4 4930.72 VERTICAL 52.60 32.55 74.00 -21.40 200 0 Peak
5 BOB2.80 VERETICAL 48.60 35.57 74.00 -25.40 200 0 Peak
&) 10822.92 VERTICAL 52.13 37.49 74.00 -21.87 200 0 Peak
Remark: Marker #2 is Fundamental signal which can be ignored
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Antenna Aux Cable Fead Limit Cvar
Freq Level Factor Factor Loss Level Line Limit Remark
MHz dBuV.m dB<m dB dE  dBuV dBuV.-m dB 18FCC_C
1 36.57 30.43 15.77 0.00 1.09 13.57 40.00 -9.57 Peak
2 59.64 24.20 3.72 0,00 1.39 19.09 40.00 -15.80 Peak
3 BE.11 25.46 B.55 0.00 1.74 15.17 40.00 -14.54 Peak
4 207.14 20.33 7.64 0.00 2.27 10.42 43.50 -23.17 Peak
5 315.12 24.18 11.4s 0.0o 2.95 9.77 46.00 -21.82 Peak
b b03.468 3J1.62 17.08 0.oo 4.04 10.5Z 46.00 -14.38 Peak
FCC CLASS C |
50 =5l
|
|
]
2 a4 5
0 30 50 100 200 500 1000
Frequency (MHz)
Site :%a6 CHAMEER
Condition : FCC CLASS C 3m 2011 HLS62 HORIZONTAL
: REW:120.000KHz YEW:300 000K Hz SWT:Auto
ent : G5 MOEILE PHONE
made 1z CHI
mermo N
Antenna Limit Over A-Pos T-Pos
Freq Pol-Phase Level Factor Line Limit Remark
MH= dBuW.m dB-m dBuV.-m dB cm deyg
1 30.64 HORIZOWNTAL 21.24 18.81 40.00 -18.76 200 0 Peak
2 91.17 HORIZOWNTAL 15.4Z2 8.64 43.50 -28.08 200 0 Peak
3 175.65 HORIZOWTAL 15.05 7.74 43.50 -28.45 200 0 Peak
4 187.75 HORIZOWTAL 14.78 7.41 43.50 -28.7Z2 200 0 Peak
5 396.24 HORIZOWNTAL 16.52 13.37 46.00 -29.48 200 0 Peak
] 64%9.06 HORIZONTAL 21.02 17.83 46.00 -24.98 200 0 Peak
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Radiated Emission 1GHz-18GHz Horizontal

Level (dBuvin)

100
FCC CLASS CPK
FCC CLASS C AV
50 pi 3 8
a
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
lite S8 CHAMEER
Condition : FCC CLASS © PE 3m HFR08 HORIZONT AL
: REW:1000 000K Hz VEW:1000 000K Hz SWT :Auto
eut : GSM MOEILE FHONE
mode  :WIFIGCHI
e :
Antenna Limit Over A-Pos T-Pos
Freq Pol-Phase Level Factor Line Limit Remark
MH= dBuV.-m dBsm dBuV.m dB cm deg
1 1883.24 HORIZOWTAL 37.26 26.61 74.00 -36.74 104 0 Peak
2 2464 .02 HORIZOWTAL 64.93 27.66 74.00 -9.07 104 0 Peak
3 3455.51 HORIZOWTAL 41.05 30.55 74.00 -32.85 104 0 Peak
4 4930.72 HORIZOWTAL 46.67 32.55 74.00 -27.33 104 0 Peak
5 7035.73 HORIZOWTAL 45.91 35.13 74.00 -28.09 104 0 Peak
) 9809.92 HORIZOWTAL 50.28 37.06 74.00 -23.72 104 0 Peak
Remark: Marker #2 is Fundamental signal which can be ignored
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Test Channel : |06 Test Mode Mode 5
Test Band : 802.11¢g Test Engineer : Guo-Zheng Li
Radiated Emission 30MHz-1GHz Vertical
Level (dBuW/im)
100
FCCCLASS C
s
50 !
|
5 3448
0 30 50 100 200 500 1000
Frequency (MHz)
Site - 966 CHAMEER.
Condition : FOC CLASS C 3m 2011 HLS62 VERTICAL
: EBW:120 000K H= VEW:500.000EH= SWT Auta
et : GEM MOBILE PHONE
mods : 3 CHE
e N
Antenna Limit Owver A~ Pos T-Pos
Freq Pal-Phase Level Factor Line Limit Remark
MH= dBuV.-m dBm dBuV.m dB cm deg
1 85.90 VERTICAL 14.86 8.54 40.00 -25.14 200 0 Peak
2 102,36 VERTICAL 14.10 8.92 43.50 -29.40 200 0 Feak
3 175.65 VERTICAL 15. 46 7.74 43.50 -28.04 200 0 Peak
4 189.07 VERTICAL 15.33 7.30 43.50 -28.17 200 0 Peak
5 203.52 VERTICAL 15.58 7.43 43.50 -27.92 200 0 Peak
& 520.89 VERTICAL 21.30 15.78 45.00 -24.70 200 0 Peak
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Radiated Emission 1GHz-18GHz Vertical

100

50

Site

Level (dBuWim)

FCC CLASS CPK

FCC CLASS C AV

1000

1268 CHAMEEER

1500

2000

Condition : FOC CLASS C PE 3m HF?08 VERTICAL
: EEW:1000.000EH=z VEW: 1000 000EH= 53T :4uto
i35M MOBILE PHONE

et

5000
Frequency (MHz)

10000 13000

mode  : WIFL G CHE
IT1EItLS N
Antenna Limit Dwver A-Pos T-Pos
Freq Pol.Phase Level Factor Line Limit Remark
MH= dBuV.-m dBm dBuVW.m db cm deg
1 1840.19 VERTICAL 37.79  26.38 74.00 -36.21 200 0 Peak
2 2442 .75 WERTICAL 57.42 27.64 74.00 -16.58 200 0 Peak
3 3465.51 VERTICAL 41.83 30.e0 74.00 -32.17 200 0 Peak
4 4874 .04 VERTICAL 45.87  32.43 74.00 -Z28.13 200 0 Peak
5 7920.91 WERTICAL 48.77 35.52 74.00 -25.23 200 0 Peak
2} 10545.01 WERTICAL 51.13 37.14 74.00 -22.87 200 0 Peak
Remark: Marker #2 is Fundamental signal which can be ignored
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Radiated Emission 30MHz-1GHz Horizontal

Level (dBuVim)

100

FCC CLASS C
.
50 !
|
[
1 94 a]
0 30 50 100 200 500 1000
Frequency (MHz)
Site - 966 CHAMEER
Condition: FCC CLASE C 3m 2011 HLS62 HORIZONTAL
- EBW:120 000K H= VEW:300 000K Hz SWT Auta
et : 55M MOEBILE PHONE
maode (G CHE
memo .
Antenna Limit Over A-Pos ToPos
Freq Pol-Phase Level Factor Line Limit Remark
MH= dBuV. m dBE-m dBuV.-m dBb om deg
1 37.02 HORIZOWTAL 17.55 15.49 40.00 -22.45 200 0 Peak
2 90.22 HORIZONTAL 15.Z3 g.62 43.50 -28.27 200 0 Peak
3 175.65 HORIZOWNTAL 15.90 J.74 43.50 -27.60 200 0 Peak
4 183.84 HORIZOWTAL 17.17 7.64 43.50 -2ZB.33 200 0 Peak
5 423.54 HORIZOWTAL 17.62 13.98 46.00 -28.38 200 0 Peak
& B25.08 HORIZOWTAL Z21.42 17.40 45.00 -24.58 200 0 Peak
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Radiated Emission 1GHz-18GHz Horizontal

100

Level (dBuVim)

FCC CLASS CPK

FCC CLASS C AV
4
50 il 5
3
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 966 CHAMEER
Condition : FCC CLASS C PE 5m HF90& HORIZONTAL
: REW:1000.000EHz VEW:1000. 000K Hz SWT:Auts
eut : GSM MOEILE PHONE
mode  : WIFI G CHS
Memo N
Antenna Limit rjer A-Pos T-Pos
Freg Pol.-Fhase Level Factor Line Limit Remark
MH= dBuV.-m dBE-m dBuV-m dB ch deg
1 1792.94 HORIZONTAL 37.83 26.23 74.00 -36.17 200 0 Peak
2 2442.75 HORIZOWTAL 57.42 27.64 74.00 -16.58 200 0 Peak
3 3465.51 HORIZOWTAL 41.83 30.60 74.00 -32.17 200 0 Peak
4 4674.04 HORIZOWTAL 45.87 32.43 74.00 -25.13 200 0 Peak
5 7326.27 HORIZOWTAL 46.92 35.42 74.00 -27.08 200 0 Peak
2] 94458.15 HORIZOWTAL 50.45 36.95 74.00 -23.55 200 0 Peak
Remark: Marker #2 is Fundamental signal which can be ignored
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Report No.:20130118FCC-C

Test Channel : 11 Test Mode Mode 6
Test Band : 802.11g Test Engineer : Guo-Zheng Li
Radiated Emission 30MHz-1GHz Vertical
Level (dBuVim)
100
FCC CLASS C
.
50 i
|
1
7 B
3 g
0 30 50 100 200 500 1000
Frequency {MHz)
Site : 966 CHAMEER
Condition : FOC CLASS C 3m 2011 HLS62 VERTICAL
: REW:120 000K H= YEW:300 000KHz SWT :duta
et : 33M MOEILE PHONE
mode G CHIL
e M
Antenna Limit ver A-Paos T-Paos
Freq Pol-Fhase Level Factor Line Limit Remark
MH=z dBuV.m dB-m dBuWV.m db om deg
1 34.52 VERTICAL 29.97 1e.87 40.00 -10.03 200 0 Peak
2 46.83 VERTICAL 19.00 9.82 40.00 -Z21.00 200 0 Peak
3 hl.56 VERTICAL 13.73 3.93 40.00 -Z26.27 200 0 Peak
4 155.91 VERTICAL 14.17 .42 43,50 -29.33 200 0 Peak
5 184.49 VERTICAL 15.36 7.64 43.50 -Z8.14 200 0 Peak
5] 520.89 WVERTICAL 20.49 15.78 46.00 -25.51 200 0 Peak
Page 83 of 102 Version:1.0



IAC

Report No.:20130118FCC-C

Radiated Emission 1GHz-18GHz Vertical

100

50

Site

Level (dBuVin)
FCC CLASS C PK
¢ FECCLASS C AV
4
3
2
1000 1500 2000 5000 10000 18000
Frequency (MHz)
;965 CHAMEER

Caondition : FCC CLASS © PE 3m HF208 VERTICAL
: REW:1000. 000K H= VEW: 1000 000EH= SWT Auto

et ix5M MOBILE FHCOHE
moade :WIFI G CH11
e :
Antenna Limit rer  A-Pos T-Fos
Freq Pol-Phase Lewvel Factor Line Limit Remark
MH= dBuV.m dBE-m dBuV.m dB m dey
1 2471.16 VERTICAL 6O0O.75 27.68 74.00 -13.25 200 0 Peak
2 3912.81 VERTICAL 43.30 31.45 74.00 -30.70 200 0 Peak
3 4916.49 VERTICAL 45.86 32.51 74.00 -25.14 200 0 Peak
4 7875.25 VERTICAL 45.43 35.53 74.00 -25.57 200 0 Peak
5 10917.18 VERTICAL 52.10 37.60 74.00 -21.90 200 0 Peak
G 12044 .52 VERTICAL 53.08 37.83 74.00 -20.92 200 0 Peak
Remark: Marker #1 is Fundamental signal which can be ignored
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Report No.:20130118FCC-C

Radiated Emission 30MHz-1GHz Horizontal

Level {dBuWim)

100
FCC CLASS C
=
50 i
1 45 G
3
0 30 50 100 200 500 1000
Frequency {MHz)
Site 958 CHAMEER
Condition : FOC CLASS © 3m 2011 HL562 HORIZONTAL
: EBW:120.000EH= YEW:300.000EH= %W T Auto
et : G5M MOEILE FHOWNE
mode (G CHIL
emo :
Antenna Limit Over A-Pos T-Pos
Freg Pol-Phase Lewvel Factor Line Limit Remark
MH= dBuWV.m dBsm dBuV.-m dB Cm dey
1 33.56 HORIZOWTAL 19.36 17.30 40.00 -20.604 200 0 Peak
2 89,90 HORIZOWTAL 15.94 g.61 43.50 -27.56 200 0 Peak
3 147 .40 HORIZOMTAL 12.94 7.59 43.50 -30.56 200 0 Peak
4 175.65 HORIZOWMTAL 17.04 7.74 43.50 -26.46 200 0 Peak
5 184.49 HORIZOMTAL 17.99 7.64 43.50 -25.51 200 0 Peak
&) 454,31 HORIZOMTAL 18.50 14.63 46.00 -27.50 200 0 Peak
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Report No.:20130118FCC-C

Radiated Emission 1GHz-18GHz Horizontal

Lewvel (dBuVim)
00

FCC CLASS CPK

g FCCCLASS CAV

50 4
g
1
0 1000 1500 2000 5000 10000 18000
Frequency {MHz)
Site - 968 CHAMEER.
Condition : FCC CLASS C PK 3m HF908 HORIZONTAL
: BEW:1000.000E = YEW:1000.000EHs 5'W T duto
et 35N MOEBILE PHONE
mode WIFI G CHIL
ITEIo .
Antenna Limit Over A<Pos TrPas
Freq Pol-Phase Level Factor Line Limit Remark
MH= dBuWV.m dB-m dBuV.m db Cm dey

1 2001.08 HORIZOWTAL 39.79 27.10 74.00 -34.Z1 200 0 Peak

2 24p4.02 HORIZOWTAL 65.65 27.66 74.00 -8.35 200 0 Peak

3 4062.63 HORIZOWTAL 43.08 31.59 74.00 -30.92 200 0 Peak

4 7541.11 HORIZOWTAL 47.72 35.59 74.00 -26.Z285 200 0 Peak

5 9366.58 HORIZOWTAL 50.06 36.86 74.00 -23.94 200 0 Peak

) 11012.25 HORIZONTAL 52.85 37.71 74.00 -21.14 200 0 Peak

Remark: Marker #2 is Fundamental signal which can be ignored
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IAC Report No.:20130118FCC-C
Test Channel : |01 Test Mode Mode 7
Test Band : 802.11n Test Engineer : Guo-Zheng Li
Radiated Emission 30MHz-1GHz Vertical
Level (dBuV/im)
100
FCC CLASS C
s
50 {
|
I
a
2 P
0 30 50 100 200 500 1000
Frequency (MHz)
Site : 66 CHAMEER
Condition : FOC CLASS C 5m 2011 HL582 VERTICAL
: EBW:120 000K H= WEW:500.000KH= W T Auta
eut : G5M MOEILE FHONE
mode 1 CHI
pagichayin) H
Antenna Limit Owver A-Pos T-Pos
Freq Pol-Fhase Level Factor Line Limit Remark
MH=z dBuV.m dB-m dBuWV.m db om deg
1 85.90 VERTICAL 14._58 8.54 40.00 -25.42 200 0 Peak
2 96.77 VERTICAL 15.43 8.76 43.50 -285.07 200 0 Peak
3 101.29 VERTICAL 16.55 8.88 43.50 -26.95 200 0 Peak
4 175.65 VERTICAL 13.54 7.74 43.50 -29.96 200 0 Peak
5 203.52 VERTICAL 14.91 7.43 43.50 -25.59 200 0 Peak
G 223.73 VERTICAL 17.869 8.39 46.00 -25.31 200 0 Peak
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Report No.:20130118FCC-C

Radiated Emission 1GHz-18GHz Vertical

Level (dBuWim)

100
FCC CLASS CPK
FCCCLASS C AV
50 ; &
3 4
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 986 CHAMEEE.
Condition : FCC CLASS C PE 3m HF206 VERTICAL
- EBW:1000.000EHz VEW: 1000 000EH= 5"WT Auta
et : G5M MOEILE PHONE
mode :WIFI N CHL
Memo :
Antenna Limit Over A Pos T-Pos
Freq Pal-Phase Lewvel Factor Line Limit Remark
MH= dBul.m dB-m dBu¥.-m db cm deqg

1 12582.19 VERTICAL 35.41 24.31 74.00 -3B8.59 200 0 Peak

2 2421.66 VERTICAL 51.91 27.62 74.00 -22.09 200 0 Peak

3 3445.54 VERTICAL 41.56 30.55 74.00 -32.44 200 0 Peak

4 4495.13 VERTICAL 43.23 31.50 74.00 -30.77 200 0 Peak

5 4531.96 VERTICAL 44.35 32.31 74.00 -29.B5 200 0 Peak

3] 8343.92 VERTICAL 45.73 35.78 74.00 -25.27 200 0 Peak
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Report No.:20130118FCC-C

Radiated Emission 30MHz-1GHz Horizontal

Level (dBulv/m)

100
FCCCLASSCl_
50 |
G
2 5 5
0 30 50 100 200 500 1000
Frequency (MHz)
Site - 966 CHAMEER
Condition : FOC CLASS C S3m 2011 HL5&2 HORIZONTAL
- EEW:120.000EHz VEW 300 000KHz §WT Auto
eut - GEM MOBILE PHONE
mode (1 CHL
o .
Antenna Limit Owver A&A-Pos T-Pos
Freq Pol-Phase Level Factor Line Limit Remark
MH= dBuW.m dB-m dBuV.m db cm deyg
1 30.11 HORIZOWTAL 22.51 19.11 40.00 -17.49 200 0 Peak
2 91.49 HORIZOWTAL 15.19 8.65 43.50 -28.31 200 0 Peak
3 155.91 HORIZOMTAL 12.51 7.42 43.50 -30.99 200 0 Peak
4 175.65 HORIZOWTAL 15.01 7.74 43.50 -28.49 200 0 Peak
5 234.17 HORIZONTAL 13.32 8.84 45.00 -32.58 200 0 Peak
& 420.58 HORIZOWTAL 17.66 13.8% 4p.00 -28.34 200 0 Peak
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Radiated Emission 1GHz-18GHz Horizontal

Level (dBuVim)
00

FCC CLASS C PK

z f FCCCLASS CAV
50 A
4
. 3
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 965 CHAMEER.

Condition : FOC CLASS C PE Sm HF206 HORIZONTAL
: REW:1000 000K = VEW:1000 000K = SWT Auta

et izsM MOEBILE PHONE
made :WIFI M CH1
ermo N
Antenna Limit Over A-Pos T-Fos
Freq Pal-Phase Level Factor Line Limit Remark
MH= dBuV.-m dB-m dBuV.-m dB om deg
1 1955, 34 HORIZOWTAL 38.39 26.89 74.00 -35.61 200 0 Peak
2 2414 .67 HORIZOWTAL S54.67 27.60 74.00 -19.33 200 0 Peak
3 2858.58 HORIZOWTAL 40.358 28.79 74.00 -33.62 200 0 Peak
4 4004 .34 HORIZOWTAL 4Z2.93 31.60 74,00 -31.07 200 0 Peak
5 7875.25 HORIZOWTAL 48.25 35.53 74.00 -25.75 200 0 Peak
5] 10514.58 HORIZONTAL 53.10 37.12 74.00 -Z20.90 200 0 Peak

Remark: Marker #2 is Fundamental signal which can be ignored
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Report No.:20130118FCC-C

Test Channel : |06 Test Mode Mode 8
Test Band : 802.11n Test Engineer : Guo-Zheng Li
Radiated Emission 30MHz-1GHz Vertical
Level {dBulim)
100
FCC CLASS C
s
50 !
|
1
2 ]
3 43
0 30 50 100 200 500 1000
Frequency (MHz)
Site : 986 CHAMEER.
Condition : FCC CLASS C 3m 2011 HL362 VERTICAL
: FEW:120.000EH= VEW 300 000K H= SWT -duta
ent ;G5 MOEBILE PHONE
mode :H CHe
memo N
Antenna Limit ver A-FPos T-Pos
Freg Pol-Phase Level Factor Line Limit Remark
MH= dBu¥.m dB-m dBuV.-m dB om deg
1 34.76 VERTICAL in.11 1e.73 40.00 -9.89 200 0 Peak
2 44 .90 VERETICAL 20.12 11.01 40.00 -19.88 200 0 Peak
3 85.90 VERTICAL 13.43 8.54 40.00 -26.57 200 0 Peak
4 194 .45 VERTICAL 14.95 7.24 43.50 -25.55 200 0 Peak
5 224 .52 VERTICAL 15.85 8.44 46.00 -30.35 200 0 Peak
A 552.88 VERTICAL 20.08 1b.24 46.00 -25.92 200 0 Peak
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Report No.:20130118FCC-C

Radiated Emission 1GHz-18GHz Vertical

Level (dBuVim)

100
FCC CLASS C PK
FCC CLASS C AV
50 4 5
i 3
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Iite 886 CHAMEER
Condition : FCC CLAZS C PE 3m HFR08 YERETICAL
: BEW:1000.000EH= YEW: 1000 000EH=z 5WT :Auto
et :i75M MOEBILE PHONE
made :WIFI H CHA
memo :
Antenna Limit Dver A-Pos T-Pos
Freg Pol-Phase Level Factor Line Limit Remark
MH= dBuV."m dB-m dBuWV.m dB =il deyg
1 2435.70 WERTICAL S56.60 27.62 74.00 -17.40 200 0 Peak
2 3007.587 WERTICAL 40,55 29.10 74.00 -33.45 200 0 Peak
3 3485.60 WERTICAL 41.31 30.85 74.00 -32.69 200 0 Peak
4 4874.04 VERTICAL 45,65 32.43 74.00 -28.35 200 0 Peak
5 5346.36 WERTICAL 45,15 33.27 74.00 -28.85 200 0 Peak
= 7829.586 WERTICAL 48.32 35.53 7¥4.00 -25.865 200 0 Peak
Remark: Marker #1 is Fundamental signal which can be ignored
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Report No.:20130118FCC-C

Radiated Emission 30MHz-1GHz Horizontal

Level {(dBuVim)

100
FCCCLASSCl_
50 |
1
2 q o
i g
0 30 50 100 200 500 1000
Frequency {MHz)
Site : 966 CHAMEEER
Condition : FOC CLASS C 3m 2011 HL562 HORIZONTAL
- REW:120 000K H= VEW:300 000K Hz SWT:Auto
et : G5M MOEBILE PHONE
mode : M CH&
e :
Antenna Limit Owver A-Pos T-Paos
Freq Pol-Phase Level Factor Line Limit Remark
MH= dEu¥. m dBE-m dBuV.m dB 3} deg
1 31.29 HORIZOWTAL 20.71 18.49 40.00 -19.29 200 0 Peak
2 39.02 HORIZOWTAL 17.18 14.41 40.00 -22.82 200 0 Peak
3 91.49 HORIZOWTAL 15.67 g.65 43.50 -27.83 200 0 Peak
4 150.54 HORIZOWTAL 13.09 7.46 43.50 -30.41 200 0 Peak
5 175.65 HORIZOWNTAL 14.16 7.74 43.50 -29.34 200 0 Peak
b 485.61 HORIZOWTAL 19.73 15.25 46.00 -26.22 200 0 Peak
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Report No.:20130118FCC-C

Radiated Emission 1GHz-18GHz Horizontal

Level (dBuVim)
00

FCC CLASS CPK

FCC CLASS C AV

50 3
4
7 3
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 966 CHAMEER.
Condition : FOC CLASS C PE 3m HF908 HORIZONTAL
: EEW:1000.000KHz VEW: 1000 000KHz SWT duto
eut - GSM MOBILE PHONE
mode WIFIH CH&
mermo N
Antenna Limit Over A-Pos TrPos
Freq Pol-Phase Level Factor Line Limit Remark
MH= dBu¥V.-m dB-m dBuV.-m dB cm deyg
1 2447.75 HORIZONTAL 6(0.56 27.64 74.00 -13.44 200 0 Peak
2 2855.38 HORIZONTAL 40.44 28.69 74.00 -33.56 200 0 Peak
3 3608.62 HORIZOWTAL 41.96 30.87 74.00 -32.04 200 0 Peak
4 5408.53 HORIZOWTAL 44.07 33.35 74.00 -29.93 200 0 Peak
5 7829.860 HORIZOWTAL 48.58 35.53 74.00 -25.4Z2 200 0 Peak
] 9895.35 HORIZONTAL 50.69 37.08 74.00 -23.31 200 0 Peak
Remark: Marker #1 is Fundamental signal which can be ignored
Page 94 of 102 Version:1.0



IAC

Report No.:20130118FCC-C

Test Channel :

11

Test Mode

Mode 9

Test Band :

802.11n

Test Engineer :

Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Level (dBuWim)

100
FCC CLASS C
s
50 !
|
1
i 5 B
0 30 50 100 200 500 1000
Frequency (MHz)
Site - 966 CHAMEBER
Condition : FCC CLASS C 3m 2011 HLS62 VERTICAL
: EEW:120 000EH=z VEW. 300 000K Hz SWT:4uto
eut : (33M MOBILE PHONE
moda 1N CHI1
- Antenna Limit Dver A-Pos T-Pos
Freq Pol.Phase Level Factor Line Limit Remark
MH= dBuV.-m dB-sm dBuV.-m db cm deg
1 J4.04 VERTICAL a0.30 17.08 40.00 0 -9.70 200 0 Peak
2 85.90 VERTICAL 13.87 8.54 40.00 -26.13 200 0 Peak
3 109.41 VERTICAL 13.43 9.10 43.50 -30.07 200 0 Peak
4 137 .42 VERTICAL 13.07 §.20 43.50 -30.43 200 0 Peak
5 153.74 VERTICAL 13.32 7.44 43.50 -30.18 200 0 Peak
& 189.74 VERTICAL 13.52 7.25 43.50 -29.98 200 0 Peak
Page 95 of 102 Version:1.0



IAC

Report No.:20130118FCC-C

Radiated Emission 1GHz-18GHz Vertical

Level (dBuV/m)

100
FCC CLASS C PK
FCC CLASS C AV
50 5 &
3 4
1
01000 1500 2000 5000 10000 18000
Frequency (MHz)
Jite (888 CHAMEER
Condition : FOC CLASS C PE Sm HF208 VERTICAL
: BEW: 1000 000Kz ¥EW:1000 000Kz 5WT:duto
et i3 MOBILE FHONE
mode :WIFIF CHI11
Iermo :
Antenna Limit Over A~ Pos T-Pos
Freg Pol-Phase Level Factor Line Limit Remark
MH= dBulm dB-m dBuV.-m dB il deyg

1 1955.34 VERTICAL 38.00 26.89 74.00 -36.00 200 0 Peak

2 2471.16 VERTICAL B0.61 27.88 74.00 -13.39 200 0 Peak

3 2964.71 VERTICAL 40,59 29.01 74.00 -33.41 200 0 Peak

4 4062.63 WVERTICAL 42,65 31.59 74.00 -31.35 200 0 Peak

5 4930.72 WVERTICAL 45,61 32.5%5 74.00 -28.39 200 0 Peak

5] 73590.07 WVERTICAL 47 .62 35.50 74.00 -26.38 200 0 Peak

Remark: Marker #2 is Fundamental signal which can be ignored
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Radiated Emission 30MHz-1GHz Horizontal

Lewvel (dBuWim)
00

FCC CLASS C
.
50 !
|
i
213 L
0 30 50 100 200 500 1000
Frequency {MHz)
Jite :5oa CHAMEBER.
Condition : FOC CLASS C Sm 2011 HL562 HORIZOHTAL
: REW:120.000KHz VEW:300.000KHz SWT Auto
enrt izsh MOEILE PHOHE
mode :H CHIL
memo :
Antenna Limit Over A-Pos T Pos
Freq Pol-Fhase Level Factor Line Limit Remark
MH= dBuV."m dE-m dBuV.-m dB cm deg
1 §9.59 HORIZOWTAL 15.Z6k §.61 43.50 -Z8.24 200 0 Peak
2 175.65 HORIZOWTAL 12.36 7.74 43.50 -31.14 200 0 Peak
3 154.4%9 HORIZOWTAL 13.06 7.64 43.50 -30.44 200 0 Peak
4 219.08 HORIZOWMTAL 13.31 §.22 46.00 -32.69 200 0 Peak
9 234.17 HORIZOWTAL 13.10 g.84 46.00 -32.90 200 0 Peak
b 801.79 HORIZOWTAL 23.54 19.55 46.00 -2Z2.46 200 0 Peak
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Radiated Emission 1GHz-18GHz Horizontal

Lewvel (dBuVim)

100

FCC CLASS CPK

FCC CLASS C AV

50 ]
4
’ 3
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site 266 CHAMEER
Condition : FCC CLASS C PE 3m HF908 HORIZCOHTAL
- EBW:1000 000K H= VEW:1000 000K Hz SWT duta
ent . ZEM MOEILE PHONE
mode - WIFI ¥ CHI11
O N
Antenna Limit Owver A<Pos T Pos
Freq Pol-Phase Level Factor Line Limit Remark
MH= dBul.m dB-m dBuV.-m db om deg
1 2047 .90 HORIZOWTAL 39.45 27.16 74.00 -34.55 200 0 Peak
2 2471.16 HORIZOMTAL ®5.71 27.m8 74.00 -8.29 200 0 Peak
K] 3495.69 HORIZOWMTAL 41.42 30.70 74.00 -32.58 200 0 Peak
4 4547 .40 HORIZOMTAL 42.80 31.m2 74.00 -31.20 200 0 Peak
5 7368.74 HORIZOWMTAL 47.25 35.48 74.00 -26.75 200 0 Peak
4] 9339.54 HORIZOMTAL 50.41 36.84 74.00 -23.59 200 0 Peak
Remark: Marker #2 is Fundamental signal which can be ignored
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3.6.7 Radiated Emission Measurement Results (18GHz-25GHz)

Test Engineer : |Hogan. He Temperature : 23T 26°C

Relative Humidity : |35%~60%

Frequency Level Over Limit Limit Line
(MHz) (dBuV) (dB) (dBuV)

- - - - See Note

Remark

Notes:
The amplitude of radiated emissions that are attenuated by more than 20dB below the permissible value has no

need to be reported. The measurement performed at 1meter distance from turn table to antenna.
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4  List of Measuring Equipment
No | Instrument/Ancillary | Provider Type/Model Cal. Date
01 Base Station R&S CMU200 2012.12.08
02 | Spectrum Analyzer R&S FSP30(9kHz~30GHz) 2012.07.19
03 Antenna R&S HL562 (30M-1G) 2012.11.09
04 | Loop Antenna Schwarzbeck FMZB1516(9KHz~30MHz) 2012.01.07
05 Antenna R&S HF906(1G-18G) 2012.08.02
06 | Antenna Schwarzbeck BBHA 9170 (15G-26.5G) 2012.11.09
07 | High Pass Filter R&S System Integrated 2012.11.14
08 | Thermal chamber Hitachi EC- 85SMHP 2012.12.25
09 | Pre-Amplifier Agilent 83006A(0.01GHz-26.5GHz) 2012.08.06
10 Pre-Amplifier Agilent 83006A(0.01GHz-26.5GHz) 2012.08.06
11 | Helical Antenna ETS 3102 (1G-10G) NCR
12 Power Meter R&S NRP(10MHz~8GHz) 2012.12.05
13 | Relay Switch R&S TS-REMI NCR
14 | Signal Generator R&S SMR20(10MHz-20 GHz) 2012.12.08
15 LISN ROHDE&SCHWARZ | ENV216 TWO-LINE V-NETWORK | 2012.11.13
16 | Power Meter Agilent E4418B (EPM Series)
17 | Power Sensor Agilent E4412A (E-series CW) 2012.12.08
5 Ancillary Equipment List
Product Manufacturer|Model No. |Serial No. FCC approval Power Cord
. DWL-2000 AC: I/P: Unshielded 1.8m
Wlan AP D-Link B2D3161002856 |KA2DWLG700APB )
AP+A 1 DC:0/P: Unshielded 1.8m
Bluetooth
acer S100FBT N/A HLZDMS100FBT  [N/A
headset
6 Uncertainty Evaluation
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6.1 Ucertainty of Radiated Spurious Emission evaluation (30MHz~1GHz)

Radiated Spurious Emission Measurement Uncertainty Evaluation

u(xi
o Probability | Partition - (x1) -
Contribution o ] Horizontal Vertical
Distribution | Coefficient
30-1000MHz | 30-1000MHz
Cable Loss Calibration Up U-Shape 1.41 0.16 0.16
Sine wave voltage accuracy of .
U02 | Triangle
Spectrum analyzer 2.45 0.82 0.82
Impulse response of spectrum .
U03 | Triangle
analyzer 2.45 0.61 0.61
Pulse repetition rate of spectrum .
U04 | Triangle
analyzer 2.45 0.61 0.61
Spectrum analyzer noise level | UO0S5 Normal 2.00 0.25 0.25
Measurement of the signal path
, U06 | U-Shape
mismatch 1.41 0.28 0.28
Free-space antenna factor uo7 Normal 2.00 0.70 0.70
Antenna Factor Interpolation for
U08 |Rectangular 1.73
Frequency 0.17 0.17
Antenna factor with height in the
. U09 |Rectangular 1.73
correlation 0.17 0.17
Measurement antenna and the
absorbing material lin the image | U10 |Rectangular 1.73
of the mutual coupling effect 0.58 0.58
Antenna phase center variation | Ull |Rectangular 1.73 0.13 0.13
Antenna cross polarization
Ul12 |Rectangular 1.73 0.52 0.52
response
Antenna imbalance U13 |Rectangular 1.73 0.52 0.52
Test distance error Ul4 |Rectangular 2.45 1.02 1.22
Desktop terrain clearance
o Ul5 Normal 0.17 0.17
variation 1.73
) Standard
Random uncertainty Ulé6 . 0.05 0.05
deviation 2.00
Pre-Amplifier gain Calibration | U17 | U-Shape 1.00 0.10 0.11
Combined Standard Uncertainty
Uc Normal 1.00 2.03 2.14
Uc(y)
Measuring Uncertainty for a level
of Confidence of 95%(U= U=kUc| Normal
2Uc(y)) k 4.05 4.28
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6.2 Ucertainty of Radiated Spurious Emissionevaluation (1GHz~26.5GHz)

Radiated Spurious Emission Measurement Uncertainty Evaluation

u(xi
o Probability | Partition - (x1) -
Contribution o ] Horizontal Vertical
Distribution | Coefficient
1-26.5GHz 1-26.5GHz
Cable Loss Calibration U0l | U-Shape 2.00 0.04 0.04
Sine wave voltage accuracy of .
U02 | Triangle
Spectrum analyzer 2.45 0.82 0.82
Impulse response of spectrum )
U03 | Triangle
analyzer 2.45 0.61 0.61
Pulse repetition rate of spectrum .
U04 | Triangle
analyzer 2.45 0.61 0.61
Spectrum analyzer noise level | UO05 Normal 2.00 0.25 0.25
Measurement of the signal path
, U06 | U-Shape
mismatch 1.41 0.69 0.69
Free-space antenna factor uo7 Normal 2.00 0.50 0.50
Antenna Factor Interpolation for
U08 |Rectangular 1.73
Frequency 0.17 0.17
Antenna factor with height in the
. U09 |Rectangular 1.73
correlation NA NA
Measurementantennaand
theabsorbingmaterialintheimageof|] U10 |Rectangular 1.73
themutualcoupling effect 0.58 0.58
Antenna phase center variation | Ull |Rectangular 1.73 0.13 0.13
Antenna cross polarization
Ul12 |Rectangular 1.73 0.52 0.52
response
Antenna imbalance U13 |Rectangular 1.73 0.52 0.52
Test distance error Ul4 |Rectangular 2.45 2.36 2.36
Desktop terrain clearance
o Ul5 Normal 0.17 0.17
variation 1.73
) Standard
Random uncertainty Ulé6 . 0.05 0.05
deviation 2.00
Pre-Amplifier gain Calibration | U17 | U-Shape 1.00 0.09 0.10
Combined Standard Uncertainty
Uc Normal 1.00 2.95 2.96
Uc(y)
Measuring Uncertainty for a level
of Confidence of 95%(U= U=kUc| Normal
2Uc(y)) k 591 5.92
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